Infernational
Certification
Corp.

G

FCC Test Report

FCCID : SQGBL5340

Equipment : BT5.2 BLE module ( with passive NFC -
13.56MHz & 802.15.4)

Model No. : BL5340

Brand Name : Laird Connectivity

Applicant . Laird Connectivity

Address : W66N220 Commerce Court, Cedarburg,
Wisconsin 53012, USA

Standard . 47 CFR FCC Part 15.247

Received Date . Jan. 27, 2021

Tested Date . Feb. 05~ Mar. 10, 2021

We, International Certification Corp., would like to declare that the tested sample has been
evaluated and in compliance with the requirement of the above standards. The test results
contained in this report refer exclusively to the product. It may be duplicated completely for
legal use with the approval of the applicant. It shall not be reproduced except in full without
the written approval of our laboratory.

Reviewed by: Approved by: N2
SN
p, (., oo @D
c L@{/\—-\ T S V
A [ ) w w ’{’/1//;\\\§‘§ Testing Laboratory
Along Chert) Assistant Manager Gary Chang / Managei\/ M e
Report No.: FR112703AE Page : 1 of 133

Report Version: Rev. 01



r®

International

Certification

Corp.

Table of Contents

1 GENERAL DESCRIPTION ...uuiiiiitiiieiiiiiee sttt ettt sttt e e sttt e e s sateeeessnteeeesanbeeeessnbaeeeeantaeeeesnsbeeeesnsneeeasns 5
1.1 INFOMALION.....coiiiiiii e 5
1.2 [ Tor= 1 ISTUT o oo gl <o U] o] 4 1=T ) N PSR 8
1.3 TESE SEUUP CRAIT ..ottt a e s st e e e a bt e e e a b et e s aab et e e aab b et e e e nb e e e e ennbe e e e e neee 8
1.4 Test Equipment List and Calibration Data...........ccoiiiiiiiieiiie e s s e e e e s s re e e e e e s nnrrareeeees 9
15 Test Standards ... 10
1.6 REFEIENCE GUITANCE ... ..eiiieiiiii et e e e e e e e e e s e et e et e e e s s s an b e e e aeeeeseassntaaneeaeeesannnnrenns 10
1.7 Deviation from Test Standard and Measurement ProCedUIe.............uvvveeiiiiiiiiiiieee e e e 10
1.8 Y Lo U] (= g =T o A L ot =T o =V | P 10
2 TEST CONFIGURATION ...ttt ettt e e e e e et a e s e e e e e e e ta s e eeaaeeestan e seaeeeessnannaaeaaeennes 11
2.1 Testing FaCIlity......cooo o 11
2.2 The Worst Test Modes and Channel Detalls ... 11
3 TRANSMITTER TEST RESULTS. ...ttt ettt ettt et e e e sntae e e s snbee e e e sntee e e s snbeeaeeanees 12
3.1 (070 ol [UTod 1= To I =14 a1 ESTST (0] 0 1T PP PRPPPPPPPRPRRt 12
3.2 o To == g (o @ Lodot U o11=To I = 7= Ta T AV T |1 o 15
3.3 R OULPUL POWET ...ttt ettt e e e s et et e e e s e e et et e e e s e ann e e e e e e e e s ernrne s 30
3.4 POWET SPECLIAI DENSILY ...cceiviiiiieieie ettt ettt ettt e ettt e e e e e e e e ae e 35
3.5 Emissions in Restricted FrequenCy BandsS.........c..oiiiiiiiiiiiiiiee et 50
3.6 Emissions in non-restricted Frequency BandS..........cccccvvvvviiiiiiiiii 120
4 TEST LABORATORY INFORMATION L.outiiiiiiiieiieeie e ettt e e e ettt s e e e e e e e e atatan s e e e e e eeaatnaaeaeaeeanns 133
Report No.: FR112703AE Page : 2 of 133

Report Version: Rev. 01



7@

/ International
Certification
Corp.
Release Record
Report No. Version Description Issued Date
FR112703AE Rev. 01 Initial issue May 13, 2021

Report No.: FR112703AE
Report Version: Rev. 01

Page : 3 of 133




7@

{ International
Certification
Corp.
Summary of Test Results
FCC Rules Test Items Measured Result
. o [dBuV]: 0.159MHz
15.207 AC Power Line Conducted Emissions 46.27 (Margin -19.25dB) - QP Pass
15.247(d) . . [dBuV/m at 3m]: 161.92MHz
15.209 Radiated Emissions 39.11 (Margin -4.390B) - PK Pass
15.247(b)(3) | Maximum Output Power Power [dBm]: 3.15 Pass
15.247(a)(2) |6dB Bandwidth Meet the requirement of limit Pass
15.247(e) Power Spectral Density Meet the requirement of limit Pass
15.203 Antenna Requirement Meet the requirement of limit Pass

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the regulation
limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the manufacturer, and
the manufacturer takes all the responsibilities for the accuracy of product specification.

Report No.: FR112703AE Page : 4 of 133
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1 General Description

11

Information

1.1.1 Specification of the Equipment under Test (EUT)

RF General Information

Frequency Range Bluetooth
(MH2) Mode Ch. Freq. (MHz) Channel Number Data Rate
125 kbps
500 kbps
2400-2483.5 V5.2 LE 2402-2480 0-39 [40]
1 Mbps
2 Mbps

Note: Bluetooth LE (Low energy) uses GFSK modulation.

1.1.2 Antenna Details

Ant 2400-2500MHz | 2400-2480MHz
No ’ Brand Model Type Connector Remarks
: Gain (dBi)
1 Laird NanoBlue PCB Dipole [ IPEX MHF4 2 External
2 Laird FlexPIFA PCB Dipole [ IPEX MHF4 - 2 External
3 | Mag.Layers | EDA-8709-2G4C1-B27-CY Dipole IPEX MHF4 2 External
4 Laird mFlexPIFA PIFA IPEX MHF4 - 2 External
5 Laird BL5340 onboard printed PCB| Printed 1.49 Internal
Trace antenna PCB

6 Laird Laird NFC spiral --- -- External

1.1.3 Power Supply Type of Equipment under Test (EUT)

Power Supply Type

1.8 Vdc / 3.3Vdc / 5Vdc from host

1.1.4 Accessories

N/A

Report No.: FR112703AE
Report Version: Rev. 01
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1.1.5 Channel List

Frequency band (MHz) 2400~2483.5
Channel Fre(&l:_'ezr;cy Channel Fre(:'?/ltll_'ezr;cy Channel Fre('(a/ltllle;cy Channel Fre(&ﬁl_'ezr;cy
37 2402 9 2422 18 2442 28 2462
0 2404 10 2424 19 2444 29 2464
1 2406 38 2426 20 2446 30 2466
2 2408 11 2428 21 2448 31 2468
3 2410 12 2430 22 2450 32 2470
4 2412 13 2432 23 2452 33 2472
5 2414 14 2434 24 2454 34 2474
6 2416 15 2436 25 2456 35 2476
7 2418 16 2438 26 2458 36 2478
8 2420 17 2440 27 2460 39 2480

1.1.6 Test Tool and Duty Cycle

Test Tool

nRF Connect, v3.6.1

Modulation Mode

Duty Cycle Of Test Signal (%)

Duty Factor (dB)

GFSK-1Mbps

64.35%

191

GFSK-2Mbps

34.26%

4.65

Report No.: FR112703AE
Report Version: Rev. 01
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1.1.7 Power Index of Test Tool

Internal antenna, Lower power

i Test Frequency (MHz)
Modulation Mode
2402 2440 2480
GFSK/125kbps -40 -40 -40
GFSK/500kbps -40 -40 -40
GFSK/1Mbps -40 -40 -40
GFSK/2Mbps -40 -40 -40

Internal antenna, high power

; Test Frequency (MHz)
Modulation Mode

2402 2440 2480
GFSK/125kbps 0 0 0
GFSK/500kbps 0 0 0
GFSK/1Mbps 0 0 0
GFSK/2Mbps 0 0 0
Report No.: FR112703AE Page : 7 of 133
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1.2 Local Support Equipment List
Support Equipment List
No. Equipment Brand Model FCC ID Remarks
1 Notebook DELL Latitude 5400 DoC
2 50Q terminator
3 Fixture Provided by applicant.
1.3 Test Setup Chart
Test Setup Diagram — conducted emission
s BEAL [ ] Dipole Ant.
1
Notebook
No. Signal cable / Length (m)
1 |USB, 0.5m shielded.
Test Setup Diagram — radiated emission
50Q terminator
-
1
Notebook
No. Signal cable / Length (m)
1 |USB, 0.5m shielded.

Report No.: FR112703AE
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1.4 Test Equipment List and Calibration Data
Test Item Conducted Emission
Test Site Conduction room 1/ (CO01-WS)
Tested Date Feb. 05, 2021
Instrument Brand Model No. Serial No. Calibration Date Calibration Until
Receiver R&S ESR3 101657 Feb. 14, 2020 Feb. 13, 2021
LISN R&S ENV216 101579 Mar. 12, 2020 Mar. 11, 2021
RF Cable-CON Woken CFD200-NL CFD200-NL-001 Oct. 21, 2020 Oct. 20, 2021
Measurement AUDIX e3 6.120210k NA NA
Software
Note: Calibration Interval of instruments listed above is one year.
Test Item Radiated Emission
Test Site 966 chamberl / (03CHO1-WS)
Tested Date Mar. 03 ~ Mar. 04, 2021
Instrument Brand Model No. Serial No. Calibration Date Calibration Until
Spectrum Analyzer R&S FSV40 101498 Dec. 04, 2020 Dec. 03, 2021
Receiver R&S ESR3 101658 Feb. 08, 2021 Feb. 07, 2022
Bilog Antenna SCHWARZBECK VULB9168 VULB9168-522 Jul. 10, 2020 Jul. 09, 2021
HOE”G’fféeG””a SCHWARZBECK BBHA9120D | BBHA 9120 D 1096 |  Dec. 11, 2020 Dec. 10, 2021
Holrgé_’:ltggna SCHWARZBECK BBHA 9170 BBHA 9170517 Nov. 06, 2020 Nov. 05, 2021
Loop Antenna R&S HFH2-Z2 100330 Nov. 17, 2020 Nov. 16, 2021
Loop Antenna Cable KOAX KABEL 101354-BW 101354-BW Oct. 06, 2020 Oct. 05, 2021
Preamplifier EMC EMC02325 980225 Jul. 03, 2020 Jul. 02, 2021
Preamplifier Agilent 83017A MY39501308 Sep. 26, 2020 Sep. 25, 2021
Preamplifier EMC EMC184045B 980192 Jul. 21, 2020 Jul. 20, 2021
RF Cable EMC EMClO"’;)SOM'SM'BO 181106 Oct. 06, 2020 Oct. 05, 2021
RF Cable HUBER+SUHNER SUCOFLEX104 MY16019/4 Oct. 06, 2020 Oct. 05, 2021
RF Cable HUBER+SUHNER SUCOFLEX104 MY16014/4 Oct. 06, 2020 Oct. 05, 2021
LF cable 1M EMC EMCCE DAY NM-N 160502 Oct. 06, 2020 Oct. 05, 2021
LF cable 3M Woken CFD400NL-LW CFD400NL-001 Oct. 06, 2020 Oct. 05, 2021
LF cable 11M EMC EMCCFDA00-NW-N 200801 Oct. 06, 2020 Oct. 05, 2021
W-11000
Measurement
Software AUDIX e3 6.120210g NA NA

Note: Calibration Interval of instruments listed above is one year.

Report No.: FR112703AE
Report Version: Rev. 01

Page : 9 of 133




7@

& .
( International
Certification
Corp.
Test Item RF Conducted
Test Site (THO1-WS)
Tested Date Mar. 10, 2021
Instrument Brand Model No. Serial No. Calibration Date Calibration Until
Spectrum Analyzer R&S FSV40 101063 Apr. 30, 2020 Apr. 29, 2021
Power Meter Anritsu ML2495A 1241002 Nov. 04, 2020 Nov. 03, 2021
Power Sensor Anritsu MA2411B 1207366 Nov. 04, 2020 Nov. 03, 2021
DC POWER GW INSTEK GPC-6030D GES855395 Nov. 09, 2020 Nov. 08, 2021
SOURCE
Measurement Sporton Sporton_1 1.3.30 NA NA
Software

Note: Calibration Interval of instruments listed above is one year.

1.5 Test Standards

47 CFR FCC Part 15.247
ANSI C63.10-2013

1.6 Reference Guidance

FCC KDB 558074 D01 15.247 Meas Guidance v05r02

1.7 Deviation from Test Standard and Measurement Procedure

None

1.8 Measurement Uncertainty

The measurement uncertainties given below are based on a 95% confidence level (based on a coverage
factor (k=2)).

Measurement Uncertainty

Parameters Uncertainty
Bandwidth +34.130 Hz
Conducted power +0.808 dB
Power density +0.583 dB
Conducted emission +2.715 dB
AC conducted emission +2.92 dB
Radiated emission < 1GHz +3.41 dB
Radiated emission > 1GHz +4.59 dB

Report No.: FR112703AE
Report Version: Rev. 01
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2 Test Configuration

2.1 Testing Facility

Test Laboratory

International Certification Corp.

Test Site CO01-WS, 03CHO01-WS, THO1-WS
Address of Test Site Nq. 3-1, Lane 6, Wen San 3rd St., Kwei Shan District, Tao Yuan City 333,
Taiwan, R.O.C.
» FCC Designation No.: TwW2732

» FCC site registration No.: 181692

> ISED#: 10807A

» CAB identifier: TW2732

2.2 The Worst Test Modes and Channel Details

: Test Frequency Test
Test item Mode (MHz) 2EICHRENS Configuration
AC Power Line Conducted Emissions BT LE 2402 1Mbps 3
Radiated Emissions < 1GHz BT LE 2402 1Mbps 1, 2 Note4
Maximum Output Power 5T LE 2402, 2440, 2480 éggtgps
) 2402, 2440, 2480 ps Note4

6dB bandwidth BT LE 2402, 2440, 2480 1Mbps L2
Power spectral density 2402, 2440, 2480 2Mbps

. - BT LE 2402, 2440, 2480 1Mbps Noted
Radiated Emissions > 1GHz BT LE 2402, 2440, 2480 2Mbps 1,2

NOTE:

1. The EUT was pretested with 3 orientations placed on the table for the radiated emission measurement — X, Y, and
Z-plane. The X-plane result was found as the worst case and was shown in this report.
2. The EUT supports three DC voltage options, DC 1.8V, DC 3.3V & DC 5V. Three options were assessed and DC
3.3V was found to be the worst case and was selected for the final test.

3. Test configurations are listed as below:
1) Configuration 1: Internal antenna, Lower power
2) Configuration 2: Internal antenna, high power
3) Configuration 3: External antenna, high power

4. The 50Q terminators are connected to antenna port of EUT for radiated emission measurement.

Report No.: FR112703AE
Report Version: Rev. 01
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3 Transmitter Test Results
3.1 Conducted Emissions

3.1.1 Limit of Conducted Emissions

Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *

0.5-5 56 46

5-30 60 50

Note 1: * Decreases with the logarithm of the frequency.

3.1.2 Test Procedures

1. The device is placed on a test table, raised 80 cm above the reference ground plane. The vertical
conducting plane is located 40 cm to the rear of the device.

2. The device is connected to line impedance stabilization network (LISN) and other accessories are
connected to other LISN. Measured levels of AC power line conducted emission are across the 50 Q
LISN port.

AC conducted emission measurements is made over frequency range from 150 kHz to 30 MHz.
This measurement was performed with AC 120V/60Hz

3.1.3 Test Setup

- Vertical Ground
Reference Plane

Receiver

H Test
‘ EUT ‘

80cm

LISN v

Horizontal Ground Reference Plane

Note: 1. Support units were connected to second LISH.

2. Both of LISNs (AMMN) are 80 cm from EUT and at least 80 cm from other units
and other metal planes

Report No.: FR112703AE Page : 12 of 133
Report Version: Rev. 01
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External antenna, high power

3.1.4 Test Result of Conducted Emissions

Modulation Mode BT LE-1Mbps Test Freq. (MHz) 2402
Power Phase Line
Test by : Mex Tsai Temperature: 20°C Humidity: 60%

80

Level (dBuV)

70

o

"

CISPRICNS/NVCCI-B

CISPRICNSNVCCI-B AV

40
30
20
10
13{1.1 5
1
2%
3
4
5
[
7
g
10
11 1
12 1

th ch Www o o o o oo oo

.258
.258

226

226

2 5
Fregquency (MHz)

Bead Factor Cable
Level loss Remark
dBuvV dB dB
15.05 9.64 0.05 PAverage
35.33 9.64 0.05 QF
0.77 9.63 0.06 Average
24.91 9.63 0.06 QP
4.43 9.63 0.07 Average
20.12 9.63 0.07 QP
14.84 9.63 0.09 Average
22.73 9.63 0.0% QF
11.85 9.65 0.26 Average
17.64 9.65 0.26 QP
10.05 9.71 0.62 RAverage
16.67 9.71 0.62 QP

10

20 30

Note 1: Level (dBuV) = Read Level (dBuV) + LISN Factor (dB) + Cable Loss (dB).

2: Over Limit (dB) = Level (dBuV) — Limit Line (dBuV).

Report No.: FR112703AE

Report Version: Rev. 01
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Modulation Mode BT LE-1Mbps Test Freq. (MHz) 2402
Power Phase Neutral
Test by : Alex Tsai Temperature: 20°C Humidity: 60%

Level (dBuV)

80
70
CISPRICNSINVCCI-B
60 |
C|SPRICNS/VCCI-B AV
50 |
40
30
20 1
10
0
0.15 0.5 1 2 5 10 20 30
Fregquency (MHz)
Freq Lewvel Limit Over Read Factor Cable
Line Limit Lewvel loss Remark
MH= dBuVv dBuWv dB dBuWV dB dB
1 0.15% 25.10 55.52 -30.42 15.39 9. 66 0.05 Average
[ 2~ 0.159 46.27 ©5.52 -19.25 36.56 9. 66 0.05 QF
3 0.24% 15.19 51.78 -36.59 5.47 9. 65 0.07 Awverage
4 0.24% 34.8 6l.78 -26.93 25.13 9. 65 0.07 QF
5 0.546 21.77 46.00 -24.23 12.03 9.65 0.0% Average
& 0.546 31.76 56.00 -24.24 22.02 9.65 0.08% QF
7 3.1%6 22.56 46.00 -23.44 12.64 9.67 0.25 Average
g 3.156 §.26 56.00 -27.74 .34 9.67 0.25 QF
g 16.839 17.8 50.00 -32.17 7.39 9.81 0.63 Average
10 16.83%9 26.01 €0.00 -33.99%9 15.57 9.81 0.83 QF
11 25.321 17.08 50.00 -32.92 6.57 9.80 0.71 Average
12 25.321 21.58 &0.00 -38.42 11.07 9.80 0.71 QF

Note 1: Level (dBuV) = Read Level (dBuV) + LISN Factor (dB) + Cable Loss (dB).

2: Over Limit (dB) = Level (dBuV) — Limit Line (dBuV).

Report No.: FR112703AE
Report Version: Rev. 01
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3.2 6dB and Occupied Bandwidth
3.2.1 Limit of 6dB Bandwidth

The minimum 6dB bandwidth shall be at least 500 kHz.

3.2.2 Test Procedures

6dB Bandwidth
1. Setresolution bandwidth (RBW) = 100 kHz, Video bandwidth = 300 kHz.

2. Detector = Peak, Trace mode = max hold.
3. Sweep = auto couple, Allow the trace to stabilize.
4

Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower) that are attenuated by 6dB relative to the maximum
level measured in the fundamental emission.

Occupied Bandwidth
1. Set resolution bandwidth (RBW) = 1% ~ 5 % of OBW, Video bandwidth = 3 x RBW

2. Detector = Sample, Trace mode = max hold.
3  Sweep = auto couple, Allow the trace to stabilize.
4

Use the OBW measurement function of spectrum analyzer to measure the occupied bandwidth.

3.2.3 Test Setup

an | ==

Report No.: FR112703AE Page : 15 of 133
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3.2.4 Test Result of 6dB and Occupied Bandwidth

Ambient Condition 24°C 1 62% Tested By Aska Huang
Internal antenna, Lower power
Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
2.4-2.4835GHz - - - - -
BT-LE(125kbps) 605.072k 1.075M 1MO8F1D 605.072k 1.06M
BT-LE(500kbps) 681.159k 1.042M 1IMO4F1D 677.536k 1.031M
BT-LE(1Mbps) 681.159k 1.046M 1MO5F1D 677.536k 1.038M
BT-LE(2Mbps) 1.116M 2.084M 2MO8F1D 1.116M 2.062M
Max-N dB = Maximum 6dB down bandwidth; Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth; Min-OBW = Minimum 99% occupied bandwidth
Result
Mode Result Limit Port 1-N dB Port 1-OBW
(Hz2) (Hz2) (Hz)
BT-LE(125kbps) - - - -
2402MHz Pass 500k 605.072k 1.06M
2440MHz Pass 500k 605.072k 1.071M
2480MHz Pass 500k 605.072k 1.075M
BT-LE(500kbps) - - - -
2402MHz Pass 500k 677.536k 1.031M
2440MHz Pass 500k 677.536k 1.035M
2480MHz Pass 500k 681.159k 1.042M
BT-LE(1Mbps) - - - -
2402MHz Pass 500k 681.159k 1.038M
2440MHz Pass 500k 681.159k 1.042M
2480MHz Pass 500k 677.536k 1.046M
BT-LE(2Mbps) - - - -
2402MHz Pass 500k 1.116M 2.062M
2440MHz Pass 500k 1.116M 2.077M
2480MHz Pass 500k 1.116M 2.084M

Port X-N dB = Port X 6dB down bandwidth;
Port X-OBW = Port X 99% occupied bandwidth

Report No.: FR112703AE
Report Version: Rev. 01
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BT-LE(125kbps) EBW-DTS
2402MHz
CF =19 cF
2402GHz 0 2.402GHz
Span ) Span
2.5MHz =1 2.5MHz
REW RBW
100kHz 60— 20kHz : :
VBW VBW : :
300kHz -70- 100kHz : :
Sweep Time Sweep Time : :
-80 - H '
5ms Sms v H
Detector Type 90| Detector Type : :
Peak Sample -95- : :
7| 0o | | | C -100-, 0 ‘ ; O
Portl [ 2.40075G 240156 2.402G 240256 2403256 240075G 240156 24026 2.4025G 2.40325G
6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) FI-OBW{Hz) Fh-OBW(Hz) Limit(Hz)  Port
605072k  2.401692G | 2402297G  1.06M 2401465G | 2402525G 500k 1
BT-LE(125kbps) EBW-DTS
2440MHz
CF =L CF
2.44GHz =74 244GHz
Span -40+ Span
2.5MHz 45+ 25MHz
REW -50 REW
100kHz -55- 20kHz
VBW 60| VBW
300kHz 65 100kHz
Sweep Time -70 Sweep Time
S5ms -75-| S5ms
Detector Type 80| Detector Type
Peak 85 Sample :
r 8 -90-, ' | ' I ' -100-, i ' ' ' '
Portl [ 2.43875G 2.4395G 2.44G 2.4405G 2.40125G 2.438756 243956 2446 2.4405G 244125G
6dB(Hz) Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Pert
605.072k | 24396026 2.440207G | 1.07TIM 2430457G | 2440528G | 500k 1

Report No.: FR112703AE
Report Version: Rev. 01
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BT-LE(125kbps) EBW-DTS
2480MHz
(e [ -30- = (
248GHz =357 248GHz
Span -40- Span
25MHz 45— 25MHz
RBW 50 RBW
100kHz -55- 20kHz
VBW -60- VBW
300kHz -65- 100kHz
Sweep Time 70 Sweep Time
S5ms -75-| Sms H
Detector Type _80- Detector Type
Peak 85— Sample
: -‘ -80 T 1 1 1 1 1 1 ‘ =il T : 1 1 1 : 1 I
Portl [ || 2478756 247956 248G 2.4805G 2481256 247875G 24795G 248G 2.4805G 248125G
6dB(Hz) FI-6dB{Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Pert
605.072k  2479692G | 2.480297G | 1.075M 2479457G  2.480532G | 500k 1
BT-LE(500kbps) EBW-DTS
2402MHz
[cr [ 30- [cr (
2.402GHz -35- 2.402GHz
Span -40- Span
2.5MHz -45- 2.5MHz
RBW -50- REW
100kHz -55- 20kHz
VBW -60- VBW
300kHz -65- 100kHz
Sweep Time 70 Sweep Time
Sms 75— Sms
Detector Type 80— Detector Type
Peak _85-| Sample
; -‘ -90 T 1 1 1 1 1 1 ‘ § -100 T 1 1 I: 1 I
Portl [ || 2400755 2.4015G6 24026 2.4025G 240325G 2.40075G 240156 24026 2.4025G 2.403256
6dB(Hz) FI-6dB{Hz) = Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Pert
677.536k  2401659G | 2.402337G | 1.031M 2401483G  2.402514G | 500k 1

Report No.: FR112703AE
Report Version: Rev. 01
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BT-LE(500kbps) EBW-DTS
2440MHz
CF =30 CcF
244GHz -35- 244GHz
Span -40- Span
25MHz 45+ 2.5MHz
REW -50-| RBW d }
100kHz -55- 20kHz : :
VBW -60-] VBW : -
300kHz -65- 100kHz : :
Sweep Time 70— Sweep Time : :
5ms 75~ Sms
Detector Type 80— Detector Type : :
Peak 85— Sample E 3
1 v 90 ! | | | I | -100-) ! " | . ! |
Portl [/ 2438756 2.43956G 244G 2.44056G 2441256 243875G 243956 2446 244056 2441256
6dB(Hz) Fl-6dB(Hz)  Fh-6dB(Hz) OBW(Hz)  FI-0BW(Hz) Fh-OBW(Hz) Limit(Hz} | Port
677536k  2439659G | 2.440337G  1.035M 2439479G  2.440514G 500k 1
BT-LE(500kbps) EBW-DTS
2480MHz
cr -30 lad
248GHz =9 248GHz
Span -40 Span
25MHz -45 25MHz
RBW -50-] RBW b
100kHz -55- 20kHz :
VBW -60-| VBW :
300kHz 65 100kHz :
Sweep Time 70| Sweep Time E
Sms 75 Sms E
Detector Type -80- Detector Type :
Peak -85 Sample -95- H
1 -90-, | ' 1 | | -100-, | ' N |
Portl [/ 2478756 247956 248G 2.4805G 2.48125G 2478756 247956 248G 248056 2.48125G
6dB(Hz) Fl-6dB(Hz) | Fh-6dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
681159k | 2479656G  2480337G  1.042M 2479475G | 2480517G 500k 1
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BT-LE(1Mbps) EBW-DTS
2402MHz
. = ) = N = ) N
2402GHz =39 2402GHz =59
Span -40 Span -50
25MHz 43 25MHz -35-]
REW -50+ RBW -60
100kHz =55 20kHz -65-
VBW -60 | VBW -70-|
300kHz -65 | 100kHz -75-|
Sweep Time -70 Sweep Time -80-
Sms -75-] Sms -85
Detector Type 80 - Detector Type 90—
Peak 85| Sample g5
Portl [/ 240075G 24015G 2.402G 2.4025G 2.40325G 2400756 24015G 2.402G 2.4025G 2.40325G
GdB(Hz) FI-5dB{Hz)  Fh-6dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
681,159k 2401652G  2402333G 1.038M 24014836 2402521G 500k 1
BT-LE(1Mbps) EBW-DTS
2440MHz
& S = Y : N
[pascre | 35— 2.44GHz =59
Span -40- Span -50- :
25MHz -45- 2.5MHz -55- )
REW -50- REW 60~ !
100kHz -55- 20kHz 65- : :
VBW 60~ VBW -70- : :
300kHz -65-| 100kHz -75-| E E
Sweep Time 70— Sweep Time -80 - E E
Sms -75-] Sms -B5-| i E
Detector Type -80 - Detector Type -90 - E :
Peak -85- Sample 95— : :
: o . . . Co S| oo, 3 . ; .
Portl | 243875G 2.4395G 244G 2.4405G 2.44125G 243875G 24395G 244G 2.4405G 2.44125G
BdB(Hz) Fl-6dB{Hz) = Fh-6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit{Hz) Port
681159k 2439649G | 2.44033G 1.042M 2439483G  2.440525G 500k 1

Report No.: FR112703AE
Report Version: Rev. 01

Page : 20 of 133




Infernational
Certification
Corp.

BT-LE(1Mbps)
2480MHz

EBW-DTS

CF =L CF
248GHz -35- 248GHz
Span -40+ Span
2.5MHz -45 2.5MHz
REW -50 REW ! p
100kHz -5 20kHz :
VEW -60- vEw ;
300kHz 65 100kHz :
Sweep Time -70-] Sweep Time E i
Sms -75-] 5ms E E
Detector Type 80| Detector Type i :
Peak -85 Sample 95— : i
‘ ~ [ e ; . . — | s ; . i i
Portl W ! 2478756 24795G 248G 2.4805G 2.48125G 247875G 24795G 248G 24805G 2.48125G
6dB(Hz) Fl-6dB(Hz) ~ Fh-6dB{Hz) OBW{Hz)  FI-OBW(Hz} Fh-OBW(Hz) Limit{Hz)  Port
677.536k | 2.479652G | 2480336 1.046M 2479479G | 2480525G 500k 1
BT-LE(2Mbps) EBW-DTS
2402MHz
[ice [ =20 | [ice 1 2 ]
e ||| ] Raszer: ]| | 57
Span Span -50-
SMHz 50— 5MHz =55
RBW REW -60-|
rrr— B ]| e
VBW VBW 70
ookt || | 707 oo ||| -
Sweep Time Sweep Time -80 -}
Sms 80 Sms 85— x
Detector Type o Detector Type 90| :
Peak Sample a5 : :
F S 100 I I I I | -100-| I p I L ‘
Portl [~ || 239956246 24016 2.4026 24036 240456, 2.3995G 2.46 24016 2.4026 2.4036 240456,
GdB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
1.116M 2401442G | 2.402558G  2062M 240008G | 2.403042G 500k 1
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BT-LE(2Mbps)

EBW-DTS

2440MHz
[cr [ =0 (cr [
244GHz 2.44GHz
Span =~ Span
SMHz 50— 5MHz
RBW RBW
100kHz 60— 30kHz .
vBw vBw ;
300kHz 70~ 100kHz :
Sweep Time Sweep Time 3 i
Sms =1 Sms y :
Detector Type 90— Detector Type i i
Peak Sample _a5- :
r S| oo~ I I I I _— S aee-l i I . I |
Portl [/ )| 2316 2439G 244G 24416 244256 243756 24396 244G 24416 244256
6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Pert
1.116M 2439442G  2.440558G | 2.077M 2438973G  2441049G 500k 1
BT-LE(2ZMbps) EBW-DTS
2480MHz
= e \ = e .
248GHz 248GHz 45
Span =~ Span =50
ShHz 50— SMHz -55-
RBW RBW -60-
100kHz 60— 30kHz 65—
VBW VBW 70|
300kHz -70- 100kHz -75-]
Sweep Time Sweep Time -80-
Sms =1 Sms -85
Detector Type 90— Detector Type 00|
Peak Sample 95—
c S -100-, ! ! ! ! ! S © 0 -100-)
Portl [~ || 247756 2479G 2486 24816 248256, 24775G
6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Pert
1.116M 2479442G | 2.480558G | 2.084M 2478965G  2481049G | 500k 1
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Internal antenna, high power

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
2.4-2.4835GHz - - - - -
BT-LE(125kbps) 605.072k 1.075M 1MO8F1D 605.072k 1.06M
BT-LE(500kbps) 688.406k 1.042M 1MO4F1D 681.159k 1.031M
BT-LE(1Mbps) 688.406k 1.046M 1MO5F1D 673.913k 1.035M
BT-LE(2Mbps) 1.123M 2.077M 2MO8F1D 1.109M 2.055M
Max-N dB = Maximum 6dB down bandwidth; Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth; Min-OBW = Minimum 99% occupied bandwidth
Result
Mode Result Limit Port 1-N dB Port 1-OBW
(Hz) (Hz) (Hz)
BT-LE(125kbps) - - - -
2402MHz Pass 500k 605.072k 1.06M
2440MHz Pass 500k 605.072k 1.071M
2480MHz Pass 500k 605.072k 1.075M
BT-LE(500kbps) - - - -
2402MHz Pass 500k 681.159k 1.031M
2440MHz Pass 500k 688.406k 1.038M
2480MHz Pass 500k 681.159k 1.042M
BT-LE(1Mbps) - - - -
2402MHz Pass 500k 677.536k 1.035M
2440MHz Pass 500k 688.406k 1.038M
2480MHz Pass 500k 673.913k 1.046M
BT-LE(2Mbps) - - - -
2402MHz Pass 500k 1.123M 2.055M
2440MHz Pass 500k 1.109M 2.055M
2480MHz Pass 500k 1.116M 2.077M

Port X-N dB = Port X 6dB down bandwidth;
Port X-OBW = Port X 99% occupied bandwidth
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BT-LE(125kbps) EBW-DTS
2402MHz
cF . CcF -5 ;
2.402GHz ard 2.402GHz :
-10-| !
Span Span \
0+ f f
2.5MHz 25MHz -20-] ] h
REW RBW , H
-10- : |
100kHz 20kHz 30~ 3 :
VEW -0+ VEBW ; :
300kHz 20 100kHz 40 : :
Sweep Time : Sweep Time H
Sms 40 Sms -50 :
Detector Type Detector Type : :
50— -60- : :
Peak Sample ' H
V| -60- | | | | I ! -70-, Y ! h | !
Portl [/ 240075G 24015G 24026 2.4025G 240325G 2400756 2.4015G 24026 2.4025G 2.40325G
6dB(Hz)  Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz} | Port
605.072k 2401692G  2402297G  1.06M 2401465G  2402525G 500k 1
BT-LE(125kbps) EBW-DTS
2440MHz
CF A CF B
244GH; 244GH
= 10- & 10+
Span Span
2.5MHz 0| 2.5MHz B
RBW 10+ RBW :
100kHz 20kHz -30- :
VEW -20- VBW :
300kHz 2 100kHz -40- :
Sweep Time : Sweep Time :
Sms 40— Sms =1
Detector Type Detector Type :
-50- 60+ |
Portl | 243875G 24395G 244G 2.4405G 244125G 2438756 24395G 244G 2.4405G 2.44125G
6dB(Hz) Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz) FI-OBW([Hz) Fh-OBW(Hz) Limit({Hz) Port
605.072k 2439692G | 2.440297G 1.071M 2439457G  2.440528G 500k 1

Report No.: FR112703AE
Report Version: Rev. 01

Page : 24 of 133




International
Certification
Corp.
BT-LE(125kbps) EBW-DTS
2480MHz
cF 20 CF ;
248GHz 7 248GHz
Span Span 1
25MHz 0+ 25MHz ;
REW . REW
100kHz 20kHz '
VBW -20- VBW :
300kHz o 100kHz :
Sweep Time . Sweep Time :
S5ms -40 - Sms
Detector Type Detector Type |
-50- 60 | !
Peak Sample H
Portl [ 2478756 247956 248G 248056 2481256 247875G 247956 2486 248056 248125G
6dB(Hz) | FI-6dB{Hz) | Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(HZ) Limit(Hz) | Port
605072k  2479692G | 2.480297G | LO7SM 2479457G | 2480532G | 500k 1
BT-LE(500kbps) EBW-DTS
2402MHz
CF =15 CF 3 ;
2402GHz i 2.402GHz f
<L -10- Y
Span Span !
2.5MHz 0] 2.5MHz 20~ f !
REW i REW ;
100kHz 20kHz 30+ : '
VBW -20- VBW : :
300kHz - 100kHz -40- : :
Sweep Time : Sweep Time : 0
Sms 40| Sms =4
Detector Type Detector Type H |
50 -60- H |
Peak Sample : d
Portl [~ 2400756 2.4015G 24026 24025G 2403256 2400756 2.4015G 24026 24025G 2403256
6dB{Hz) FIl-6dB(Hz) | Fh-6dB{Hz) OBW(Hz) | FI-OBW{Hz) Fh-OBW(Hz) Limit{Hz)  Port
681159k | 2401659G | 2402341G | 1.031M 2401483G | 24025146 500k 1
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BT-LE(500kbps) EBW-DTS
2440MHz
cF 20 cF 0
244GHz 7l 244GHz 10
Span Span
2.5MHz 0 2.5MHz 30—
REW o REW :
100kHz 20kHz 30- :
VBW -20- VBW :
200kHz - 100kHz -40- :
Sweep Time : Sweep Time :
5ms 40~ 5ms =05 :
Detector Type Detector Type :
50— -60- :
Peak Sample : :
Portl [ 2438756 243956 244G 2.4405G 2.44125G 2438756 243956 244G 244056 244125G
6dB(Hz) FI-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
622.406k  2.439652G | 2440341G | 1.038M 2430479G | 2.440517G 500k 1
BT-LE(500kbps) EBW-DTS
2480MHz
cF 20 cF 0-
248GHz 10- 248GHz 10
Span Span
2.5MHz 0 2.5MHz _20-]
REW s REW
100kHz 20kHz 30
VBW -20- VBW
300kHz 2 100kHz -40-
Sweep Time - Sweep Time
Sms 40 Sms =14
Detector Type Detector Type
50— -60-
Peak Sample
M B! -60-, ' ' | ' ' ! 70—, ' ' ' I I '
Portl [ 2478756 24795G 248G 2.4805G 2.48125G 2478756 24795G 248G 248056 248125G
6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Pert
681150k  2479659G | 24303416 | 1.042M 2479475G | 2.480517G | 500k 1
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BT-LE(1Mbps) EBW-DTS
2402MHz
CF 20 CF 0 ; ;
2.402GHz 10 2402GHz j
-10- !
Span Span A i
0- ;
2.5MHz 2.5MHz 204 ] :
RBW [ :
-10- REW : '
100kHz 20kHz 30 | :
VBW 20 VBW [ :
300kHz - 100kHz -40- : :
Sweep Time : Sweep Time ; :
Sms 40| Sms =19 : :
Detector Type Detector Type ; H
-50-| 60| ; :
Peak Sample | H
[ V| 80~ ! | ! I ! 70+, | | ! I !
Portl [/ 2.40075G 240156 2402G 240256 2.40325G 240075G 2.4015G 2.4026 2.4025G 2.40325G
6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
677.536k  2401652G  240233G  1.035M 2401486G | 2402521G | 500k 1
BT-LE(1Mbps) EBW-DTS
2440MHz
CF 2 CF 3 ! ;
244GHz 104 244GHz 10 : !
Span Span - W OBY V-h
od :
2.5MHz 2.5MHz 20+ ! :
RBW e RBW : |
100kHz 20kHz 30- : |
VBW -20- VBW : 3
300kHz 2 100kHz -40- : :
Sweep Time ) Sweep Time E ;
5ms a0 Sms -50
Detector Type Detector Type E :
-50 1A p ;
Peak Sample : |
[ 1| -60- | | | | | -70-, i | / I |
Portl [~ 2438756 243956 244G 244056 2441256 2438756 2.4335G 244G 2.4405G 244125G
6dB(Hz) Fl-6dB{Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
688.406k | 2.430641G 2440336 1.038M 2.439486G | 2.440525G | 500k 1
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BT-LE(1Mbps) EBW-DTS

2480MHz
CF =9 CF
2.48GHz 10- 2.48GHz
Span Span
2.5MHz 0+ 25MHz
RBW RBW
-10-
100kHz 20kHz
VBW -20- VBW
300kHz W 100kHz
Sweep Time ) Sweep Time
Sms 40— Sms
Detector Type Detector Type
Peak =14 Sample
c S| -60- I ; T - I ; I

Portl [ 2.4?8‘?56
6dB(Hz) FI-6dB{Hz) Fh-6dB{Hz) OBW(Hz) FI-OBW{Hz) Fh-OBW(Hz) Limit(Hz) Port
6735813k 2479656G | 2.48033G 1.046M 2479479G  2480525G 500k 1

| ! ! ' 1 !
247956 248G 2.4805G 248125G 2478756

BT-LE(2Mbps) EBW-DTS

2402MHz

CF B CF = 1
2.402GHz 10 2.402GHz 10-] ;
Span Span - :
SMHz 0+ SMHz :
REW REW 10+ i

10|
100kHz

VBW -20 | VBW

300kHz 100kHz =14

30kHz e

Sweep Time =9 Sweep Time 40— i ;
5ms -40 | Sms 50+ ] :
Detector Type Detector Type | :
Peak =19 Sample 60 : :
N | | | b q0 i | ; -
Portl | ™" 2.3995G 24G 2.401G 2.402G 2.403G 2.4045G 2.3995G 246G 2401G 2.402G 2.403G 2.4045G
6dB(Hz) Fl-6dB(Hz)  Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
1123Mm 2.401442G  2.402565G  2.055M 2.400987G  2403042G 500k 1
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BT-LE(2Mbps) EBW-DTS
2440MHz
CF 20 CF
2.44GHz 10- 2.44GHz
Span Span
5MHz 0 5MHz
REW o REW
100kHz 30kHz
VBW -20 VBW
300kHz 2 100kHz
Sweep Time : Sweep Time
S5ms -40-| S5ms
Detector Type Detector Type
Peak =19 Sample
“ 760_| 1 I 1 1 7m_| I| I |I 1
Portl [~ 243756 24396 244G 24416 244256 243756 24396 244G 24416 244256
6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Pert
1.109M 24394426 2.440551G | 2.055M 2438387G | 2.441042G 500k 1
BT-LE(2Mbps) EBW-DTS
2480MHz
CF = CF
248GHz 10- 248GHz
Span Span
S5MHz 0+ 5MHz
REW 104 REBW
100kHz 30kHz
VBW -20-] VBW
300kHz - 100kHz
Sweep Time - Sweep Time
Sms -40 | Sms
Detecter Type Detector Type
Peak =19 Sample :
r | 604 ; ; ; — | -70- . ; i )
Portl [ 24775G 24796 2486 24816 248256 247756 2479G 248G 2481G 2.4825G
6dB(Hz) Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Pert
1116M 24704426 24805586 2077M 2478073G | 2481049G 500k 1
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3.3 RF Output Power
3.3.1 Limit of RF Output Power

Conducted power shall not exceed 1Watt.

Antenna gain <= 6dBi, no any corresponding reduction is in output power limit.

3.3.2 Test Procedures

A broadband RF power meter is used for output power measurement. The video bandwidth of power meter
is greater than DTS bandwidth of EUT. If duty cycle of test signal is not 100 %, trigger and gating function of
power meter will be enabled to capture transmission burst for measuring output power.

3.3.3 Test Setup

[ EUT H Power Sensor H Power Meter

Report No.: FR112703AE Page : 30 of 133
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3.3.4 Test Result of Maximum Output Power

Ambient Condition 24°C 1 62% Tested By Aska Huang
Internal antenna, Lower power
Summary of Peak Conducted Output Power
Mode Power Power
(dBm) (W)
2.4-2.4835GHz - -
BT-LE(125kbps) -38.12 0.0000002
BT-LE(500kbps) -38.16 0.0000002
BT-LE(1Mbps) -37.77 0.0000002
BT-LE(2Mbps) -38.02 0.0000002
Result
Mode Result Gain Power Power Limit
(dBi) (dBm) (dBm)
BT-LE(125kbps) - - - -
2402MHz Pass 2.00 -38.28 30.00
2440MHz Pass 2.00 -38.22 30.00
2480MHz Pass 2.00 -38.12 30.00
BT-LE(500kbps) - - - -
2402MHz Pass 2.00 -38.31 30.00
2440MHz Pass 2.00 -38.25 30.00
2480MHz Pass 2.00 -38.16 30.00
BT-LE(1Mbps) - - - -
2402MHz Pass 2.00 -37.77 30.00
2440MHz Pass 2.00 -38.11 30.00
2480MHz Pass 2.00 -37.95 30.00
BT-LE(2Mbps) - - - -
2402MHz Pass 2.00 -38.15 30.00
2440MHz Pass 2.00 -38.18 30.00
2480MHz Pass 2.00 -38.02 30.00

DG = Directional Gain; Port X = Port X output power
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Summary of Conducted (Average) Output Power

Mode Power Power
(dBm) (W)
2.4-2.4835GHz - -
BT-LE(125kbps) -38.89 0.0000001
BT-LE(500kbps) -38.88 0.0000001
BT-LE(1Mbps) -38.86 0.0000001
BT-LE(2Mbps) -38.87 0.0000001
Result
Mode Result Gain Power Power Limit
(dBi) (dBm) (dBm)
BT-LE(125kbps) - - - -
2402MHz Pass 2.00 -39.22 -
2440MHz Pass 2.00 -39.06 -
2480MHz Pass 2.00 -38.89 -
BT-LE(500kbps) - - - -
2402MHz Pass 2.00 -39.15 -
2440MHz Pass 2.00 -39.18 -
2480MHz Pass 2.00 -38.88 -
BT-LE(1Mbps) - - - -
2402MHz Pass 2.00 -38.98 -
2440MHz Pass 2.00 -38.99 -
2480MHz Pass 2.00 -38.86 -
BT-LE(2Mbps) - - - -
2402MHz Pass 2.00 -39.13 -
2440MHz Pass 2.00 -39.05 -
2480MHz Pass 2.00 -38.87 -

Note: Average power is for reference only.
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Internal antenna, high power
Summary of Peak Conducted Output Power

Mode Power Power
(dBm) (W)
2.4-2.4835GHz - -

BT-LE(125kbps) 3.14 0.00206

BT-LE(500kbps) 3.15 0.00207

BT-LE(1Mbps) 3.15 0.00207

BT-LE(2Mbps) 3.13 0.00206

Result
Mode Result Gain Power Power Limit

(dBi) (dBm) (dBm)

BT-LE(125kbps) - - - -
2402MHz Pass 2.00 3.14 30.00
2440MHz Pass 2.00 3.08 30.00
2480MHz Pass 2.00 2.96 30.00

BT-LE(500kbps) - - - -
2402MHz Pass 2.00 3.15 30.00
2440MHz Pass 2.00 3.07 30.00
2480MHz Pass 2.00 2.96 30.00

BT-LE(1Mbps) - - - -
2402MHz Pass 2.00 3.15 30.00
2440MHz Pass 2.00 3.09 30.00
2480MHz Pass 2.00 2.97 30.00

BT-LE(2Mbps) - - - -
2402MHz Pass 2.00 3.13 30.00
2440MHz Pass 2.00 3.09 30.00
2480MHz Pass 2.00 2.97 30.00

DG = Directional Gain; Port X = Port X output power
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Summary of Conducted (Average) Output Power

Mode Power Power
(dBm) (W)
2.4-2.4835GHz - -
BT-LE(125kbps) 3.04 0.00201
BT-LE(500kbps) 3.07 0.00203
BT-LE(1Mbps) 3.09 0.00204
BT-LE(2Mbps) 3.08 0.00203
Result
Mode Result Gain Power Power Limit
(dBi) (dBm) (dBm)
BT-LE(125kbps) - - - -
2402MHz Pass 2.00 3.04 -
2440MHz Pass 2.00 3.00 -
2480MHz Pass 2.00 2.89 -
BT-LE(500kbps) - - - -
2402MHz Pass 2.00 3.07 -
2440MHz Pass 2.00 3.00 -
2480MHz Pass 2.00 2.89 -
BT-LE(1Mbps) - - - -
2402MHz Pass 2.00 3.09 -
2440MHz Pass 2.00 3.02 -
2480MHz Pass 2.00 2.91 -
BT-LE(2Mbps) - - - -
2402MHz Pass 2.00 3.08 -
2440MHz Pass 2.00 3.01 -
2480MHz Pass 2.00 2.90 -

Note: Average power is for reference only.
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3.4 Power Spectral Density

3.4.1 Limit of Power Spectral Density

Power spectral density shall not be greater than 8 dBm in any 3 kHz band.

3.4.2 Test Procedures

1. Setthe RBW =3 kHz, VBW = 10 kHz.

2. Detector = Peak, Sweep time = auto couple.

3. Trace mode = max hold, allow trace to fully stabilize.
4

Use the peak marker function to determine the maximum amplitude level.

3.4.3 Test Setup

an | ==
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3.4.4 Test Result of Power Spectral Density

Ambient Condition 24°C 1 62% Tested By Aska Huang
Internal antenna, Lower power
Summary
Mode PD
(dBm/3kHz)
2.4-2.4835GHz -
BT-LE(125kbps) -44.11
BT-LE(500kbps) -44.38
BT-LE(1Mbps) -53.38
BT-LE(2Mbps) -55.39
Result
Mode Result Gain PD PD Limit
(dBi) (dBm/3kHz) (dBm/3kHz)
BT-LE(125kbps) - - - -
2402MHz Pass 2.00 -44.88 8.00
2440MHz Pass 2.00 -44.60 8.00
2480MHz Pass 2.00 -44.11 8.00
BT-LE(500kbps) - - - -
2402MHz Pass 2.00 -45.21 8.00
2440MHz Pass 2.00 -44.83 8.00
2480MHz Pass 2.00 -44.38 8.00
BT-LE(1Mbps) - - - -
2402MHz Pass 2.00 -53.93 8.00
2440MHz Pass 2.00 -53.71 8.00
2480MHz Pass 2.00 -53.38 8.00
BT-LE(2Mbps) - - - -
2402MHz Pass 2.00 -56.15 8.00
2440MHz Pass 2.00 -55.76 8.00
2480MHz Pass 2.00 -55.39 8.00

DG = Directional Gain;

PD = Maximum power density; Port X = Port X Power Density;
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BT-LE(125kbps) PSD
2402MHz

CF -40- Portl [/
2402GHz ] ’

Span =

1.5MHz 1

REBW

3kHz 70

VBW

10kHz -80

Sweep Time

167ms =

Detector Type

-100-
Peak
S| a4 . . ; . . .
2.40125G 2.4015G 2.40175G 2.402G 2.40225G 2.4025G 2.40275G
Sum PD Port1
(dBm/RBW) (dBm/RBW) (dBm/RBW)
-44.88 -44.88 -44.88
BT-LE(125kbps) PSD
2440MHz
= 1 -40- 1 ports [~ |
2.44GHz L J
50|
Span
1.5MHz 60
REBW
3kHz 70-
VEW
10kHz -80-
Sweep Time
16.7ms =24
Detector Type 100-
Peak
) | o . : . ; . :
2.43925G 2.4395G 2.43975G 244G 2.44025G 2.4405G 2.44075G
Sum PD Port1
(dBm/RBW) (dBm./REW) (dBm/REW)
-44.60 -44.60 -44.60
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BT-LE(125kbps) PSD
2480MHz
= 1 [ -0 1 por1 W‘
heoe | N | |
o1 | o
RBW
Bz ||| 0-
VBW

10kHz -80-]

Sweep Time

16.7ms =214

Detector Type

-100-
[Peak |
; ’ -110- ' | | | ! !
2.479256G 24795G 2479756 2486 2480256 2.4805G 2.48075G
Sum PD Port1
(dBm/REW)  (dBm/REW) | (dBm/REW)
4411 4411 4411
BT-LE(500kbps) PSD
2402MHz
(cr ][ 0 1 o1 [~ |
2.402GHz | ’
.50 -
Span
1.5MHz d
REW
3kHz 0~
VEBW

10kHz -80-

Sweep Time

16.7ms =1

Detector Type

-100-

Peak

) ’ _lln_l 1 1 1 1 1 1

2.40125G 240156 240175G 2402G 2.40225G 240256 240275G

Sum PD Port1

(dBm/RBW) (dBm/RBW) (dBm/REW)

-45.21 -45.21 -45.21

Report No.: FR112703AE Page : 38 of 133

Report Version: Rev. 01



International
Certification
Corp.
BT-LE(500kbps) PSD
2440MHz
(cr 1[0 | por2 [~/ ]
244GHz L J
_50_
Span
1.5MHz 60—
REW
3kHz 70-
VBW
10kHz -B0-
Sweep Time
16.7ms =
Detector Type 100-
lPeak |
) T a0 . . ; . . !
2.43925G 2.4395G 2.43975G 244G 244025G 244055 2.44075G
Sum PD Portl
(dBm/RBW) | (dBm/RBW)  (dBrm/REW)
-44.83 4483 4483
BT-LE(500kbps) PSD
2480MHz
(cr 1 [ - | per2 [~ ]
2.48GHz ] '
Span =19
1.5MHz 60—
REW
3kHz _70-
VEW
10kHz -80-
Sweep Time
16.7ms =04
Detector Type 100
Peak
) ) -110_I 1 1 1 1 1 1
2.47925G 2.4795G 2479756 248G 2.48025G 2.4805G 2.48075G
Sum PD Portl
(dBm/REW) | (dBrm/REW)  (dBrm/REW)
-44.38 -44.38 -44.38
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BT-LE(1Mbps)

PSD

2402MHz
[ [ 50 [ Pot1 [~
2.402GHz 55— [ ’
Span 60+
1.5MHz -65-
REW -70-
3kHz -75-
VBW -80 -
10kHz -85
Sweep Time a0 -
16.7ms 05
Detector Type 100
Peak 105
) S| 04 , , , , , ,
240135G 2.4015G 240175G 2402G 240225G 24025G 2403756
Surn PD Portl
(dBm/REW)  (dBm/REW) | (dBm/REW)
-53.93 -53.93 -53.93
BT-LE(1Mbps) PSD
2440MHz
[cr 1 59 [ Port1 [~ ]
2.44GHz -55- J
Span -60 -
1.5MHz 65+
REW -70-
3kHz -75-
VBW -80 -
10kHz -85
Sweep Time -90 -
[167ms | -95-
Detector Type -100-
Peak -105-
’ BT ) I I I I I .
2.43925G 243956 2.43975G 244G 2440256 2.4405G 2.44075G
Sum PD Port1
(dBm/RBW) (dBm/REBW) (dBm/REW)
-53.71 -53.71 -53.71
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BT-LE(1Mbps) PSD
2480MHz
CF =19 Portl [~
248GHz =54 '
Span 60
1.5MHz 65-
RBW 70
3kHz -I5-
VBW -80-
10kHz -85
Sweep Time -0 -
16.7ms -95-]
Detector Type 100 -
Peak -105-
) ST I I I I I ,
2479256 24795G 247975G 248G 248025G 24805G 2480756
Surm PD Portl
(dBEm/REW] (dBm/REW) (dBm/REW)
-53.38 -53.38 -53.38
BT-LE(2Mbps) PSD
2402MHz
[ 1[50 1 por1 [~ ]
2.402GHz -55- 1 ’
Span -60
3MHz 65
RBW -70-
3kHz -75-]
VBW -80 -
10kHz -85
Sweep Time -90 |
[334ms | 95+
Detector Type -100 -
Peak 105
’ ’ 110} I I I I I I I I I I I .
2.4005G  2.40075G  2401G 240125G 24015G 240175G  2.402G 2.40225G 24025G 240275G 2403G 240325G 240356
Sum PD Portl
(dBm/RBW) (dBm/RBW) (dBm/RBW)
-56.15 -56.15 -56.15
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BT-LE(2Mbps) PSD

2440MHz
[ [ 0- [ Pot1 [~
244GHz 557 ] ’
Span -60 -]
3IMHz 65+
RBW -70-
3kHz -15-
VBW -80-
10kHz -85-
Sweep Time -90 -]
334ms -95-
Detector Type 100 -
Peak 105
) S I I I I I I I I I I I .
24385G 243875G  2439G 243925G 24395G 243975G 244G 244025G 24405G 244075G 2441G  2.44125G 2.4415G
Sum PD Port1
(dBrm/REW) (dBrn/RBW) (dBr/RBW)
-55.76 -55.76 -55.76
BT-LE(2Mbps) PSD
2480MHz
(cr 17 -0 | pora [~ |
248GHz 55 \ ] ’
Span -60-
3MHz 65
RBW 70
3kHz -75-
VBW -80 -
10kHz -85
Sweep Time -90 -
334ms -95-
Detector Type 100 -
Peak -105 -
) T a10-

| ' ' ' ! ' ' ' ! ' ' 1 !
24785G 247875G  2479G  247925G 24795G 247975G 248G 2.48025G 24805G 248075G 2481G  248125G 24815G

Sum PD Port1
(dBm/RBW) (dBm/RBW) (dBm/REW)
-55.29 -55.39 -55.39
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Internal antenna, high power
Summary

Mode PD
(dBm/3kHz)
2.4-2.4835GHz -
BT-LE(125kbps) -3.03
BT-LE(500kbps) -3.21
BT-LE(1Mbps) -12.19
BT-LE(2Mbps) -14.40
Result
Mode Result Gain PD PD Limit
(dBi) (dBm/3kHz) (dBm/3kHz)
BT-LE(125kbps) - - - -
2402MHz Pass 2.00 -3.15 8.00
2440MHz Pass 2.00 -3.03 8.00
2480MHz Pass 2.00 -3.08 8.00
BT-LE(500kbps) - - - -
2402MHz Pass 2.00 -3.33 8.00
2440MHz Pass 2.00 -3.21 8.00
2480MHz Pass 2.00 -3.29 8.00
BT-LE(1Mbps) - - - -
2402MHz Pass 2.00 -12.19 8.00
2440MHz Pass 2.00 -12.24 8.00
2480MHz Pass 2.00 -12.43 8.00
BT-LE(2Mbps) - - - -
2402MHz Pass 2.00 -14.43 8.00
2440MHz Pass 2.00 -14.40 8.00
2480MHz Pass 2.00 -14.50 8.00

DG = Directional Gain;

PD =Maximum power density; Port X = Port X Power Density;
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BT-LE(125kbps) PSD
2402MHz
I= 11 o | rorz [~ |
2.402GHz ’
-10-
Span
1.5MHz 20~
RBW
3kHz 30-
VBW
ok ]| | -o-
Sweep Time
167ms =9
Detector Type 60~
Peak
) ) -70 Tl 1 1 ] ] 1 ]
2.40125G 24015G 2.40175G 2.402G 2.40225G 2.4025G 2.40275G
Sum PD Portl
(dBm/REW) (dBm/REW) (dBm/RBW)
-315 -315 -315
BT-LE(125kbps) PSD
2440MHz
5 1[ o " Port1 [~ |
2.44GHz J
10—
Span
1.5MHz 20
RBW
3kHz 30
VBW
10kHz -40-
Sweep Time
16.7ms =19
Detector Type 60—
Peak
) ‘ -?0 i 1 1 1 1 1 1
2.43925G 2.4395G 2.43975G 244G 2.44025G 2.4405G 2.44075G
Sum PD Portl
(dBm/REBW) (dBm/REBW) (dBm/RBW)]
-3.03 -3.03 -3.03
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BT-LE(125kbps) PSD
2480MHz

CF 1 Portl [/

248GHz ) ’
10—

Span

1.5MHz 30—

RBW

3kHz 30-

VBW

10kHz 40—

Sweep Time

16.7ms =4
Detector T
ector Type 60—
Peak
ST s ; ] i ) |
2.47925G 2.4795G 2.47975G 248G 2.48025G 2.4805G 2.48075G
Sum PD Port1
(dBm/REW) | (dBrm/REW) | (dBrm/REW)
-3.08 -3.08 -3.08
BT-LE(500kbps) PSD
2402MHz
CF 9 Portl [~
2.402GHz ’
10-]
Span
1.5MHz o
REW
3kHz 30|
VEW
10kHz -40-
Sweep Time
16.7ms =29
Detector T
ector Type 60—
Peak
| o | | | | | |
2.40125G 2.4015G 2.40175G 2.402G 2.40225G 2.4025G 2.40275G
Sum PD Portl
(dBm/REW) | (dBm/REW) | (dBrm/REW)
233 233 233
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BT-LE(500kbps)

PSD

2440MHz
CF 9 Portl [~
244GHz J
_10 =
Span
1.5MHz B
RBW
3IkHz 30~
VBW
10kHz -40-
Sweep Time
167ms =
Detector T
ector Type 60~
Peak
e ; ; . . . .
2.43925G 2.4395G 2.43975G 244G 2.44025G 2.4405G 2.44075G
Sum PD Port1
(dBm/RBW) (dBm/RBW) (dBm/RBW)
32 321 3.2
BT-LE(500kbps) PSD
2480MHz
CF 15 Portl [~
248GHz ] ’
-10-
Span
1.5MHz 7
RBW
3kHz 30-
VBW
10kHz -40-
Sweep Time
16.7ms =9
Detector Type 60~
[pea |
5 | . | | | |
2479256 247956 2479756 248G 2.48025G 248056 2.48075G
Sum PD Port1
(dBm/RBW) (dBm/RBW) (dBm/RBW)
-3.29 -3.29 -3.29
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BT-LE(1Mbps) PSD
2402MHz
[ | [ o- [ Pot1 [~ |
2402GHz =24 )
Span -20-|
1.5MHz ~25-
RBW -30
3kHz -35-]
VBW -40 -
10kHz -45-]
Sweep Time -50 -1
16.7ms -55-]
Detector Type -60-]
Peak 65
) ‘ 10— 1 1 | 1 1 1
240125G 240156 2.40175G 2.402G 2.40225G 2.4025G 2.40275G
Sum PD Port1
(dBm/REBW) (dBm/RBW) (dBm/RBW)
-12.19 -12.19 -12.19
BT-LE(1Mbps) PSD
2440MHz
[lce | [ o- " ot [ |
2.44GHz 15+ )
Span 20—
15MHz -25-
REW -30
3kHz -35-
VEBW -40 -
10kHz -45 -
Sweep Time -50—
16.7ms -55
Detector Type -60-]
Peak -65-]
) | o . : . : ; .
2439256 243956 2.43975G 244G 2.44025G 2.4405G 2.44075G
Sum PD Portl
(dBm/RBW)  (dBrm/RBW]  (dBm/REW)
-12.24 -12.24 -12.24
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BT-LE(1Mbps) PSD
2480MHz
(cr ][ -10- | por1 [~ |
248GHz -15- ] ’
Span -20
1.5MHz -25-
REBW -30-]
3kHz 35
VBW -40-
10kHz -45-]
Sweep Time -50-]
16.7ms 55—
Detector Type 60
Peak 65—
) ) -m_l 1 1 1 1 1 1
2.47925G 2.4795G 247975G 248G 2.48025G 2.4805G 2.48075G
Surm PD Portl
(dBm/RBW) | (dBrm/RBW) | (dBrm/REW)
-1243 -1243 -12.43
BT-LE(2Mbps) PSD
2402MHz
[cr ][ 07 1 porta [~ ]
2402GHz i )
_20 -
Span
3MHz =
RBW
3kHz 40—
VBW
10kHz -50-
Sweep Time
334ms 5
Detector Type 70-
Peak
L J d

1 | | 1 1 I | |
24005G 240075G 2401G 240125G 24015G 2.40175G 2402G 240225G

Sum
(dBm/REW)
-14.43

PD Portl
(dBm/REW) (dBm/REW)
-14.43 -14.43

1 | | | 1
24025G  240275G 2403G  240325G 2.4035G
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BT-LE(2Mbps) PSD
2440MHz
CF =9 Portl [~
2.44GHz J
_20_
Span
3MHz 30~
REW
3kHz —40-
VBW
10kHz -50-
Sweep Time
334ms 05
Detector Type 70—
Peak
24385G 243875G 2439G  243925G 24395G 243975G 244G 244025G 24405G 2440756 24416 244125G 244156
Sum PD Portl
(dBm/REW)  (dBm/REW) | (dBm/RBW)
-14.40 -14.40 -14.40
BT-LE(2Mbps) PSD
2480MHz
[ cr 1 10 1 potr [~ |
2.48GHz i
20|
Span
3MHz 30
REW
SkHz -40 -
VBW
10kHz -50
Sweep Time
334ms "84
Detector Type 70
Peak
24785G 247875G 2479G 2479256 24795G 2.47975G 248G  248025G 24805G 248075G 2481G 248125G 2.4815G
Sum PD Portl
(dEm/REW) | (dBm/RBW) | (dBm/REW)
-14.50 -14.50 -14.50
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3.5 Emissions in Restricted Frequency Bands
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3.5.1 Limit of Emissions in Restricted Frequency Bands

Restricted Band Emissions Limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 43.5 3
216~960 200 46 3
Above 960 500 54 3
Note 1:

Qusai-Peak value is measured for frequency below 1GHz except for 9-90 kHz, 110-490 kHz frequency band. Peak and
average value are measured for frequency above 1GHz. The limit on average radio frequency emission is as above
table. The limit on peak radio frequency emissions is 20 dB above the maximum permitted average emission limit

Note 2:

Measurements may be performed at a distance other than what is specified provided. When performing measurements
at a distance other than that specified, the results shall be extrapolated to the specified distance using an extrapolation
factor as below, Frequency at or above 30 MHz: 20 dB/decade Frequency below 30 MHz: 40 dB/decade.

3.5.2 Test Procedures

1. Measurement is made at a semi-anechoic chamber that incorporates a turntable allowing a EUT
rotation of 360°. A continuously-rotating, remotely-controlled turntable is installed at the test site to
support the EUT and facilitate determination of the direction of maximum radiation for each EUT
emission frequency. The EUT is placed at test table. For emissions testing at or below 1 GHz, the table
height is 80 cm above the reference ground plane. For emission measurements above 1 GHz, the table
height is 1.5 m

2. Measurement is made with the antenna positioned in both the horizontal and vertical planes of
polarization. The measurement antenna is varied in height (1m ~ 4m) above the reference ground plane
to obtain the maximum signal strength. Distance between EUT and antenna is 3 m.

3. This investigation is performed with the EUT rotated 360°, the antenna height scanned between 1 m
and 4 m, and the antenna rotated to repeat the measurements for both the horizontal and vertical
antenna polarizations.

Note:
1. 120kHz measurement bandwidth of test receiver and Quasi-peak detector is for radiated emission below 1GHz.
2.  RBW=1MHz, VBW=3MHz and Peak detector is for peak measured value of radiated emission above 1GHz.

3. RBW=1MHz, VBW=1/T and Peak detector is for average measured value of radiated emission above 1GHz.
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3.5.3 Test Setup

Radiated Emissions below 1 GHz

Semi Anechoic Chamber
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g Radio Absorbing Material i <
S 3
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| I |I| V;r-;:nb-ll

[

EUT L | ‘ i n/
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> Antenna ‘ |II <
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Ground Plane

Spectrum Analyzer

Radiated Emissions above 1 GHz
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>

i 1.5m
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Spectrum Analyzer

Transmitter Conducted Unwanted Emissions (30MHz~40GHz)
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External antenna, Lower power

3.5.4 Transmitter Radiated Unwanted Emissions (Below 1GHz)

Modulation BT-LE (1Mbps) Test Freq. (MHz) 2402
Polarization Horizontal
Test By :Roger Lu Temperature(*C):23 Humidity(%):68
90 Level (dBuV/m}
80
T0
&0
CLASS-B
- —
40 2 :
1 4 5
30 e
20
10
030 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 67.59 31.84 48.08 -8.16 42.82 -18.18 Peak --- ---
2 161.88 38.59 43.58 -4.91 47.51 -8.92 Peak --- -—-
3 278.48 27.95 46.98 -18.85 36.66 -8.71 Peak --- -—-
4 480.54 32.46 46.08 -13.54 36.11 -3.65 Peak --- -—-
5 673.48 33.48 46.80 -12.52 33.77 -8.29 Peak --- -—-
6 959.34 39.11 46.80 -6.89 34.35 4.76  Peak --- -—-

Note 1: Emission Level (dBuVv/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).

Note 3: All spurious emissions below 30MHz are more than 20 dB below the limit.
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2402
Polarization Vertical
Test By :Roger Lu Temperature(*C):23 Humidity(%):68
90 Level (dBuVim)
80
70
60
CLASS-B
50
40— 5
302 3 4 LY
20
10
030 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg

30.18 32.58 4e.ee -7.42 42.11 -9.53 Peak
38.46 28.64 48.90 -11.36 37.44  -8.88 Peak
66.54 38.48 4@.80 -9.52 48.67 -18.19 Peak
164.54 27.76 43.58 -15.74 36.78 -9.82 Peak
449.25 28.64 46.80 -17.36 33.21 -4.57 Peak
959.37 38.84 4b.88 -7.36 33.88 4.76  Peak

[= T W B N Wy N Ty o)

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
Note 3: All spurious emissions below 30MHz are more than 20 dB below the limit.
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3.5.5 Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation BT-LE (1Mbps) Test Freq. (MHz) 2402

Polarization Horizontal

Test By :Roger Lu Temperature(*C):24 Humidity(%):61

90 Level (dBuV/m)

a0
CLASS-B

70

60
i CLASS B (AVG)

40

30

20

10

i:'1{1[1{] 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000

Frequency (MHz)

Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table

MHz dBuv/m dBuV/m dB dBuv dB cm deg

1 38408.88 29.43 54.8@ -24.57 28.57 @.86  Average 108 55
2 384@.80 41.29 74.80 -32.71 40.43 @8.86 Peak 1ge 55
3 4884.00 31.83 54.88 -22.17 28.33 3.58  Average 108 30
4 4884.90 43.82 74.80 -38.18 40.32 3.58  Peak 1080 3@
5 12@10.8@ 44.38 54.8@ -9.62 30.11 14.27 Average 1lee 9@
6 12p91@.80 56.58 74.00 -17.42 42.31 14.27 Peak 108 9@

Note 1: Emission Level (dBuVv/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2402
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 [
CLASS-B (AVG)
50
P 4
40
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000

Lo n I o I = W I S ]

Frequency (MHz)

Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table

MHz dBuV/m dBuV/m dB dBuV dB cm deg
3840.80 29.50 54.80 -24.59 28.64 @8.86  Average lee 195
3848.00 41.31 74.80 -32.69 40.45 @8.86 Peak 18@ 195
4584.00 31.81 54.8@ -22.19 28.31 3.58  Average 1688 48
48ed4.00 44.11 74.88 -29.89 40.61 3.58  Peak 1ee 48
12810.00 44.55 54.88 -9.45 38.28 14.27  Average 160 75
12e91@.8@ 56.74 74.80 -17.26 42.47 14.27 Peak 1ge 75

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2440
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 1
4 CLASS-B (AVG)
50 5 E
40
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4880.80 32.00 54.00 -22.80 28.53 3.47  Average lee 30
2 4580.80 44.94 74.80 -29.86 41.47 3.47 Peak 1ee 36
3 7320.8@ 38.45 54.98 -15.55 29.43 9.82 Average lee 70
4 73208.808 51.33 74.08 -22.67 42.31 9.82 Peak lee 78
5 122@8.00 44.52 54.80 -9.48 320.15 14.37 Average 168 80
6 122@@.08 56.75 74.80 -17.25 42.38 14.37 Peak lee 80

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2440
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 1
. CLASS-B (AVG)
50 3 F
40
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4880.80 31.77 54.80 -22.23 28.30 3.47  Average lee 25
2 4580.80 45.11 74.08 -28.89 41.64 3.47 Peak 1ee 25
3 7320.8@ 38.33 54.0@ -15.67 29.31 9.82 Average lee 48
4 73208.80 51.31 74.08 -22.65 42.29 9.82 Peak lee 48
5 122@8.00 44.79 54.80 -9.21 320.42 14.37  Average 168 15
6 122006.08 56.83 74.80 -17.17 42.46 14.37 Peak lee 15

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2480
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 5
CLASS-B (AVG)
. o
50 ’ 4
40
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4960.80 32.02 54.08 -21.98 28.34 3.68 Average lee 70
2 49608.80 44.17 74.80 -29.83 48.49 3.68 Peak 1ee 70
3 7440 .80 38.20 54.08 -15.74 29,28 8.98 Average lee 80
4 7440.88 50.56 74.08 -23.44 41.58 8.98 Peak lee 80
5 12488.00 44.35 54.80 -9.65 20.28 14.87 Average 168 55
6 124p8.08 56.49 74.80 -17.51 42.42 14.87 Peak lee 55

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2480
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuVim)
80
CLASS-B
70
60 B
CLASS-B (AVG)
. §
50 2 :
40
30
20
10
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4966.080 32.81 54.80 -21.99  28.33 3.68 Average 168 48
2 A966.86 44.13 74.88 -29.87 48.45 3.68 Peak 166 48
3 7448.00 38.89 54.80 -15.91 29.11 8.98 Average 1ee 36
4 7446.66 58.55 74.80 -23.45  41.57 8.98 Peak 160 36
5 12406.00 44.36 54.88 -9.64 30.29 14.87 Average 1lee 9@
6 12466.860 56.53 74.80 -17.47 42,46 14.87  Peak 160 90

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain

Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2402
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61

90 Level (dBuVim)

120l1e.80 44.45 54.8@ -9.55 30.18 14.27 Average lee 35
12@l1e.8@ 56.78 74.80 -17.386 42.43 14.27 Peak lee 35

80
CLASS-B
70
60 g
CLASS-B (AVG)
50
5 4
40
30
20
10
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 3840.08 29.63 54.8@ -24.37 28.77 @8.86  Average lee 68
2 3849.88 41.58 74.8@ -32.50 48.64 8.86 Peak 1e@ 68
3 4304.00 31.93 54.00@ -22.87 28.43 3.58  Average lae 78
4 A304.00 A43.78 74.00 -30.22 40.28 3.58 Peak 1ee 70
5
6

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2402
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61

90 Level (dBuVim)

80

CLASS-B

70

60

CLASS-B (AVG)

40

30

20

10

1000

[= T W B N Wy N Ty o)

4000. &000. 8000.

10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000

Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
3849.08 29.52 54.80 -24.48 28.66 @8.86  Average le@ 192
3849.88 41.27 74.8@ -32.73 40.141 8.86 Peak le@ 192
4304.00 31.71 54.8@ -22.29 28.21 3.58  Average lae 3@
A304.00 44.82 74.80 -29.18 41.32 3.58 Peak 1ee 30
12@18.80 44.55 54.8@ -9.45 3@.28 14.27  Average lee 58
12@18.80 56.71 74.80 -17.29 42.44 14.27 Peak 1ee 58

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2440
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 1
CLASS-B (AVG)
.
50 2 E
40
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4880.80 31.78 54.80 -22.22 28.31 3.47  Average lee 48
2 4580.80 43.94 74.80 -30.86 40.47 3.47 Peak 1ee 48
3 7320.8@ 38.19 54.908 -15.81 29.17 9.82 Average lee 70
4 7320.00 50.480 74.08 -23.68 41.38 9.82 Peak lee 78
5 122e8.00 44.62 54.80 -9.38 20.25 14.37 Average 168 35
6 12200.08 56.68 74.80 -17.32 42.31 14.37 Peak lee 35

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Corp.
Modulation BT-LE (2Mbps) Test Freq. (MHz) 2440
Polarization Vertical

Test By :Roger Lu Temperature(*C):24 Humidity(%):61

[= T W B N Wy N Ty o)

90 Level (dBuVim)

80

70

60

40

30

20

10

CLASS-B

CLASS-B (AVG)

1000

4000. &000. 8000.

10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000

Frequency (MHz)
Freq. Emission Limit Margin SA Factor
level reading
MHz  dBuV/m dBuV/m dB dBuV dB

Remark ANT  Turn
High Table
cm deg

4880.00 31.77 54
A388.80 43.78 74
7320.08 38.60 54
7320.88 58.87 74
12200.00 44.64 54
12208.80 56.83 74

.Be -22.23  28.30 3.47
.08 -38.22 48.31 3.47
.6@ -15.49 29,58 9.82
.0@ -23.13  41.85 9.82
.08 -9.36 30.27 14.37
.0e -17.17  42.46  14.37

Average 160 15

Peak 1e@ 15
Average 1e@ 60
Peak 1ee 60
Average lee 65
Peak 1ee 65

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2480
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 5
CLASS-B (AVG)
T
50 ’ p
40
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4960.80 32.22 54.08 -21.78 28.54 3.68 Average lee 20
2 49608.80 44.16 74.80 -29.84 408.48 3.68 Peak 1ee 20
3 7440 .90 38.38 54.90@ -15.78 29,32 8.98 Average lee 55
4 7446.806 508.30 74.08 -23.78 41.32 8.98 Peak lee 55
5 12488.00 44.25 54.88 -9.75 320.18 14.87 Average 168 48
6 124p8.08 56.37 74.80 -17.63 42.380 14.87 Peak lee 48

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2480
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 5
CLASS-B (AVG)
T
50 ’ 4
40 4
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4960.80 31.98 54.80 -22.82 28.30 3.68 Average les 228
2 4968.80 44.26 74.80 -29.74 48.58 3.68 Peak lee 228
3 7440 .88 38.56 54.98 -15.44 29,58 8.98 Average lee 118
4 7440.808 50.24 74.08 -23.76 41.26 8.98 Peak lee 116
5 12488.00 44.36 54.80 -9.64 20.29 14.87 Average 168 60
6 124p8.08 56.62 74.80 -17.38 42.55 14.87 Peak lee 60

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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External antenna, high power

3.5.6 Transmitter Radiated Unwanted Emissions (Below 1GHz)

Modulation BT-LE (1Mbps) Test Freq. (MHz) 2402
Polarization Horizontal
Test By :Roger Lu Temperature(*C):23 Humidity(%):68
90 Level (dBuV/m)
80
70
60
CLASS-B
5 —
a0—! 2 6
1 4 5
30 3
20
10
630 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 67.83 31.93 40.00 -8.87 42.89 -108.16 Peak --- ---
[ 2 161.92 39.11 43.58 -4.39 48.83 -8.92 Peak --- - ]
3 277.35 27.66 46.08 -18.34 36.43 -B.77 Peak --- ---
4 480.98 32.78 46.80 -13.22 36.43 -3.65 Peak --- ---
5 672.14 33.72 46.98 -12.28 323.96 -8.24 Peak --- ---
6 959.26 39.25 4b6.08 -6.75 34.49 4.76  Peak --- ---

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain

Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).

Note 3: All spurious emissions below 30MHz are more than 20 dB below the limit.
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2402
Polarization Vertical
Test By :Roger Lu Temperature(*C):23 Humidity(%):68

Level (dBuV/m)

90
80
70
&0
CLASS-B
50 -
40— B
30R - 5
20
10
030 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 Jje.ee 32.26 40.80 -7.74 41.74 -9.48 Peak --- ---
2 38.73 28.89 48.00 -11.11 37.66 -8.77 Peak --- ---
3 66.86 30.19 40.80 -9.81 40.42 -10.23 Peak --- ---
ful 164.83 28.8@ 43.58 -15.58 37.82 -9.82  Peak --- ---
5 439.34 28.85 46.80 -17.15 33.43 -4.58 Peak --- ---
6 959.26 38.83 46.0@ -7.17 34.987 4.76  Peak --- ---

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain

Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).

Note 3: All spurious emissions below 30MHz are more than 20 dB below the limit.
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3.5.7 Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation BT-LE (1Mbps) Test Freq. (MHz) 2402
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61

Level (dBuVim})

12@1e.88 44.42 54.8@ -9.58 38.15 14.27 Average lee 58
12el1e.8@ 56.72 74.00 -17.28 42.45 14.27 Peak lee 5@

90
80
CLASS-B
70
60 [
CLASS-B [AVG)
50
5 4
40
30
20
10
1::'HJ{ZI{J 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuv dB cm deg
1 3849.88 29.51 54.8@ -24.49  28.65 @8.86  Average 1ae 65
2 3849.08 41.45 74.8@ -32.55 40.59 @8.86 Peak lae 65
3 A304.00 31.76 54.80 -22.24  28.26 3.58  Average 1ee 20
4 4804.00 43.99 74.00 -30.81 40.49 3.58 Peak lee 28
5
6

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2402
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 [
CLASS-B (AVG)
50
5 4
40
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000

Lo n I o I = W I S ]

Frequency (MHz)

Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table

MHz dBuV/m dBuV/m dB dBuV dB cm deg
384@.80 29.57 54.80 -24.43 28.71 @8.86  Average lee 192
3848.00 41.41 74.8@ -32.59 40.55 @8.86 Peak 16e 192
4584.00 31.96 54.80 -22.84 28.46 3.58  Average 1688 38
48@4.00 44.99 74.88 -29.91 40.59 3.58  Peak 1ee 30
12@10.00 44.64 54.88 -9.36 38.37 14.27  Average 160 80
1291@.8@ 56.92 74.80 -17.98 42.65 14.27 Peak 1ge 8o

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2440
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61

[= T W B N Wy N Ty o)

90 Level (dBuVim)

80
CLASS-B
70
&0 #
4 CLASS-B (AVG)
50 2 E
40 3
30
20
10
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
4380.00 32.96 54.00 -21.94  28.59 3.47  Average lee 20
A880.00 45.11 74.80 -28.89 4l.e4 3.47 Peak 1e@ 20
7320.88 38.53 54.8e@ -15.47 29.51 9.92 Average lae 8@
7320.88 51.48 74.80 -22.52 42.46 9.82 Peak 1ee 80
12208.80 44.55 54.8@ -9.45 3@.18 14.37  Average lee 58
122p68.80 56.84 74.80 -17.16 42.47 14.37 Peak 1ee 58

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2440
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 &
4 CLASS-B (AVG)
50 3 F
40
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4880.80 31.91 54.0@ -22.69 28.44 3.47  Average lee 30
2 4580.80 45.27 74.80 -28.73 41.80 3.47 Peak 1ee 36
3 7320.8@ 38.47 54.98 -15.53  29.45 9.82 Average lee 58
4 7320.808 51.34 74.08 -22.66 42.32 9.82 Peak lee 58
5 122@8.00 44.93 54.80 -9.87 320.56 14.37  Average 168 20
6 12200.08 56.96 74.80 -17.84 42.59 14.37 Peak lee 20

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2480
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 5
CLASS-B (AVG)
. o
50 ’ 4
40
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4960.80 32.11 54.80 -21.89 28.43 3.68 Average lee 50
2 49608.80 44.24 74.88 -29.76 48.56 3.68 Peak 1ee 56
3 7440 .8@ 38.29 54.98 -15.71 29.31 8.98 Average lee 20
4 7440.88 50.46 74.08 -23.54 41.43 8.98 Peak lee 28
5 12488.00 44.43 54.880 -9.57 30.36 14.87 Average 168 48
6 124p8.08 56.62 74.80 -17.38 42.55 14.87 Peak lee 48

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (1Mbps) Test Freq. (MHz) 2480
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61
90 Level (dBuV/m)
80
CLASS-B
70
&0 B
CLASS-B (AVG)
. o
50 7 4
40
30
20
10
G1{JUU 4000. ©000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4960.80 32.15 54.8@ -21.85 28.47 3.68 Average lee 30
2 4968.80 44.37 74.80 -29.63 48.69 3.68 Peak 1ee 36
3 7440 .88 38.15 54.08 -15.85 29.17 8.98 Average lee 58
4 7440.80 508.62 74.98 -23.38 41.64 8.98 Peak lee 58
5 12488.00 44.47 54.80 -9.53 320.480 14.87 Average 168 20
6 124p8.98 56.75 74.80 -17.25 42.68 14.87 Peak lee 20

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2402
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61

90 Level (dBuVim)

120l1e.80 44.54 54.80 -9.46 30.27 14.27 Average lee 48
12@1e.8@ 56.81 74.80 -17.19 42.54 14.27 Peak lee 48

80
CLASS-B
70
60 g
CLASS-B (AVG)
50
5 4
40
30
20
10
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 3840.08 29.68 54.80 -24.32 28.82 @8.86  Average lee 69
2 3849.88 41.65 74.8@ -32.35 40.79 8.86 Peak 1e@ 69
3 4304.00 32.94 54.80 -21.96  28.54 3.58  Average lae 8@
4 A304.00 A3.88 74.00 -30.12 40.38 3.58 Peak 1ee 80
5
6

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2402
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61

90 Level (dBuVim)

80
CLASS-B
70
60 g
CLASS-B (AVG)
50 a
2

40

30

20

10

01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000

Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg

1 3849.08 29.58 54.80 -24.42 28.72 @8.86  Average le@ 185
2 3849.88 41.44 74.8@ -32.56 40.58 8.86 Peak l@@ 195
3 A304.00 31.88 54.00 -22.12 28.38 3.58  Average lae 28
4 A304.00 44.96 74.00 -29.84 41.46 3.58 Peak 1ee 20
5 12@18.80 44.66 54.8@0 -9.34 3@.39 14.27  Average lee 6@
6 12018.80 56.84 74.80 -17.16 42.57 14.27 Peak 1ee 60

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain

Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2440
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61

90 Level (dBuVim)

80
CLASS-B
70
60 g
CLASS-B (AVG)
T
50 5 E
40
30
20
10
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4880.00 31.92 54.00 -22.88 28.45 3.47  Average lee 58
2 A880.00 44.84 74.88 -29.9%  48.57 3.47 Peak 1e@ 58
3 7320.88 38.3@ 54.8e@ -15.78 29.28 9.92 Average lae 3@
4 7320.88 50.27 74.80 -23.73 41.35 9.82 Peak 1ee 30
5 12208.80 44.71 54.88 -9.29 3@.34 14.37  Average lee 48
6 122¢08.80 56.85 74.80 -17.15 42.48 14.37 Peak 1ee 48

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2440
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61

90 Level (dBuVim)

80
CLASS-B
70
60 1
CLASS-B (AVG)
Fiy

50 5 E

40 3

30

20

10

01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000

Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg

1 4888.00 31.93 54.00 -22.87 28.46 3.47  Average lee 20
2 A880.00 43.95 74.00 -30.85 40.48 3.47 Peak 1e@ 20
3 7320.88 38.5%@ 54.80@ -15.58 29.48 9.92 Average lae 58
4 7320.88 50.67 74.80 -23.33 41.65 9.82 Peak 1ee 58
5 12208.80 44.75 54.8@ -9.25 3@.38 14.37  Average lee 78
6 122p08.80 56.96 74.80 -17.84 42.59 14.37 Peak 1ee 70

Note 1: Emission Level (dBuVv/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2480
Polarization Horizontal
Test By :Roger Lu Temperature(*C):24 Humidity(%):61

90 Level (dBuVim)

12408.80 44.35 54.8@ -9.65 30.28 14.87 Average lee 55
124@8.88 56.46 74.80 -17.54 42,39 14.87 Peak lee 55

80
CLASS-B
70
60 B
CLASS-B (AVG)
. §

50 5 :

40

30

20

10

01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000

Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg

1 4968.00 32.32 54.80 -21.68 28.64 3.68  lAverage lee 30
2 4968.00 44.36 74.88 -29.64  40.68 3.68 Peak 1e@ 38
3 7449 .88 38.46 54.8@ -15.54  29.48 8.98 Average lae 60
4 7449.88 50.45 74.80 -23.55 41.47 8.98 Peak 1ee 60
5
6

Note 1: Emission Level (dBuVv/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain
Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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Modulation BT-LE (2Mbps) Test Freq. (MHz) 2480
Polarization Vertical
Test By :Roger Lu Temperature(*C):24 Humidity(%):61

90 Level (dBuVim)

80
CLASS-B
70
60 B
CLASS-B (AVG)
. §
50 2 :
40
30
20
10
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Freq. Emission Limit Margin SA Factor  Remark ANT  Turn
level reading High Table
MHz dBuV/m dBuV/m dB dBuV dB cm deg
1 4968.00 32.15 54.8@ -21.85 28.47 3.68  lAverage la@ 230
2 4968.00 44.33 74.88 -29.67  48.65 3.68 Peak le@ 23
3 7449 .88 38.41 54.8@ -15.59 29.43 8.98 Average lae 78
4 7449.88 50.36 74.80 -23.64 41.38 8.98 Peak 1ee 70
5 12498.80 44.51 54.8@ -9.49 3@.44 14.87  Average lee 1@
6 124p8.80 56.75 74.80 -17.25 42.68 14.87 Peak 1ee 1@

Note 1: Emission Level (dBuV/m) = SA Reading (dBuV) + Factor* (dB)
*Factor includes antenna factor , cable loss and amplifier gain

Note 2: Margin (dB) = Emission level (dBuV/m) — Limit (dBuV/m).
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External antenna, Lower power
3.5.8 Transmitter Conducted Unwanted Emissions (30MHz ~ 1GHz)

Ambient Condition 24°C 1 62% Tested By Aska Huang
Summary
Mode Result | F-Start | F-Stop | Type | Freq DG [ Psum | GRF | EIRP | Limit | Margin
(Hz) (Hz) (Hz) | (dBi)|(dBm)| (dB) |(dBm)|(dBm)| (dB)
2.4-2.4835GHz - - - - - - - - - - -
BT-LE(1Mbps) | Pass 30M 1G PK |75.23M| 2.00 |-84.17| 4.7 |-77.47|-55.20| -22.27
BT-LE(2Mbps) | Pass 30M 1G PK 745M | 2.00 |-83.51| 4.7 |-76.81|-55.20| -21.61
DG = Directional Gain ; PX=Port X; Psum=P1
Result
Mode Result | F-Start | F-Stop | Type | Freq DG | Psum | GRF | EIRP | Limit [ Margin
(Hz) (Hz) (Hz) | (dBi)|(dBm)| (dB) |(dBm)|(dBm)| (dB)
BT-LE(1Mbps) - - - - - - - - - - -
2402MHz Pass 30M 1G PK |[75.23M| 2.00 |-84.17 | 4.7 |-77.47(-55.20 | -22.27
BT-LE(2Mbps) - - - - - - - - - - -
2480MHz Pass 30M 1G PK | 745M | 2.00 |-83.51| 4.7 |-76.81|-55.20( -21.61

DG = Directional Gain ; PX=Port X; Psum=P1
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BT-LE(1Mbps)
2402MHz

40

CSE-DTS [PK]

1

F-Stort(Hz) | F-Stop(Hz) | RBW(HZ) | Type Freq(Hz)
20Mm 16 100k PK 75.23M

Psum(dBrm) | P1(dBm]

8417

8417

00, ' ' i ' ' ' ' ' ' ' ' ' ' ' ' ' | ' | ' i i i ' ' ' ' ' ' ' ' i ' ' ' ' | '
30M S0M 75M 100M 125M 150M 175M 200M 225M 250M 275M 300M 325M 350M 375M 400M 425M 450M 475M 500M 525M 550M S575M 600M 625M 650M 675M 700M 725M 750M 775M 800M 825M 850M 875M 900M 925M 950M S75M  1G

J

[ Gmicex [~ |
ERP.PK
o1 [~

1| Px=Portx.
) Psum=P1+..PX

BT-LE(2Mbps)
2480MHz

40,

CSE-DTS [PK]

a5

. ]

“a5-|

30M 50M  75M 100M 125M 150M 175M 200M 225M 250M 275M 300M 325M 350M 375M 400M 425M 430M 475M 500M 525M 550M

FoStari(Hz) | F-Stop(Hz) | REW(HD) | Type Freata)
30M s 100k 3 745M

Psum (@8m) | P1(dBrm

8351

8351

M GOOM 625M G30M G75M 700M 725M 750M 775M S00M 825M B30M S75M S00M 925M 950M 975M  1G

LimitPK [

IR PK

Portl |

b AN TN l’L Jnuu..lu_‘ l’..“ O b o Vs bl i \Iu.i o Sl e

| Px=portx
J Psum=P1+..Px
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3.5.9 Transmitter Conducted Unwanted Emissions (1GHz ~ 3.1GHz)

Ambient Condition 24°C | 62% Tested By Aska Huang
Summary
Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit | Margin
(Hz) (Hz) (Hz) (dBi) | (dBm) | (dBm) | (dBm) | (dB)
2.4-2.4835GHz - - - - - - - - - -
BT-LE(1Mbps) Pass 1G 2.31G | AV | 2.15624G | 2.00 | -70.53 | -68.53 | -41.20 | -27.33
BT-LE(2Mbps) Pass 1G 2.31G | AV | 2.15624G | 2.00 | -71.28 | -69.28 | -41.20 | -28.08

DG = Directional Gain ; PX=Port X; Psum=P1
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Result
Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit | Margin
(Hz) (Hz) (Hz) (dBi)| (dBm) | (dBm) | (dBm) | (dB)
BT-LE(1Mbps) - - - - - - - - - -
2402MHz Pass 1G 2.31G AV | 2.15624G | 2.00 | -72.27 | -70.27 | -41.20 | -29.07
2402MHz Pass 2.31G 2.39G AV | 2.34952G | 2.00 | -79.60 | -77.60 | -41.20 | -36.40
2402MHz Pass 2.39G | 2.4835G | AV | 2.4835G | 2.00 |-79.95|-77.95|-41.20 | -36.75
2402MHz Pass | 2.4835G 2.5G AV | 2.48574G | 2.00 | -79.10 | -77.10 | -41.20 | -35.90
2402MHz Pass 2.5G 3.1G AV | 2.7088G | 2.00 | -78.60 | -76.60 | -41.20 | -35.40
2402MHz Pass 1G 2.31G PK | 2.15608G | 2.00 | -63.31 | -61.31 | -21.20 | -40.11
2402MHz Pass 2.31G 2.39G PK | 2.34308G | 2.00 | -69.65 | -67.65 | -21.20 | -46.45
2402MHz Pass | 2.4835G 2.5G PK | 2.49063G | 2.00 | -68.71 | -66.71 | -21.20 | -45.51
2402MHz Pass 2.5G 3.1G PK 2.662G | 2.00 | -68.97 | -66.97 | -21.20 | -45.77
2440MHz Pass 1G 2.31G AV | 2.15624G | 2.00 | -70.53 | -68.53 | -41.20 | -27.33
2440MHz Pass 2.31G 2.39G AV | 2.31128G | 2.00 | -79.55 | -77.55 | -41.20 | -36.35
2440MHz Pass 2.39G | 2.4835G | AV | 2.4835G | 2.00 |-79.95|-77.95|-41.20 | -36.75
2440MHz Pass | 2.4835G 2.5G AV | 2.49779G | 2.00 | -79.07 | -77.07 | -41.20 | -35.87
2440MHz Pass 2.5G 3.1G AV | 2.6443G | 2.00 | -78.76 | -76.76 | -41.20 | -35.56
2440MHz Pass 1G 2.31G PK | 2.15739G | 2.00 | -62.22 | -60.22 | -21.20 | -39.02
2440MHz Pass 2.31G 2.39G PK | 2.36548G | 2.00 | -68.99 | -66.99 | -21.20 | -45.79
2440MHz Pass | 2.4835G 2.5G PK | 2.49585G | 2.00 | -68.53 | -66.53 | -21.20 | -45.33
2440MHz Pass 2.5G 3.1G PK | 2.7397G | 2.00 | -68.80 | -66.80 | -21.20 | -45.60
2480MHz Pass 1G 2.31G AV | 2.15608G | 2.00 | -71.20 | -69.20 | -41.20 | -28.00
2480MHz Pass 2.31G 2.39G AV | 2.31048G | 2.00 | -79.75 | -77.75 | -41.20 | -36.55
2480MHz Pass 2.39G | 2.4835G | AV | 2.4835G | 2.00 |-80.18 | -78.18 | -41.20 | -36.98
2480MHz Pass | 2.4835G 2.5G AV | 2.49033G | 2.00 | -79.29 | -77.29 | -41.20 | -36.09
2480MHz Pass 2.5G 3.1G AV | 2.6803G | 2.00 |-78.85]|-76.85|-41.20 | -35.65
2480MHz Pass 1G 2.31G PK | 2.15673G | 2.00 | -63.61 | -61.61 | -21.20 | -40.41
2480MHz Pass 2.31G 2.39G PK | 2.31476G | 2.00 | -68.93 | -66.93 | -21.20 | -45.73
2480MHz Pass | 2.4835G 2.5G PK | 2.48658G | 2.00 | -68.27 | -66.27 | -21.20 | -45.07
2480MHz Pass 2.5G 3.1G PK | 2.8321G | 2.00 | -67.44 | -65.44 | -21.20 | -44.24
BT-LE(2Mbps) - - - - - - - - - -
2402MHz Pass 1G 2.31G AV | 2.15624G | 2.00 | -71.28 | -69.28 | -41.20 | -28.08
2402MHz Pass 2.31G 2.39G AV | 2.32264G | 2.00 | -79.22 | -77.22 | -41.20 | -36.02
2402MHz Pass 2.39G | 2.4835G | AV | 2.4835G | 2.00 | -79.52 | -77.52 | -41.20 | -36.32
2402MHz Pass | 2.4835G 2.5G AV | 2.48984G | 2.00 | -78.51 | -76.51 | -41.20 | -35.31
2402MHz Pass 2.5G 3.1G AV | 2.67745G | 2.00 | -78.24 | -76.24 | -41.20 | -35.04
2402MHz Pass 1G 2.31G PK | 2.15673G | 2.00 | -63.64 | -61.64 | -21.20 | -40.44
2402MHz Pass 2.31G 2.39G PK | 2.3222G | 2.00 | -69.57 | -67.57 | -21.20 | -46.37
2402MHz Pass | 2.4835G 2.5G PK | 2.49247G | 2.00 | -67.51 | -65.51 | -21.20 | -44.31
2402MHz Pass 2.5G 3.1G PK | 2.8231G | 2.00 | -69.10 | -67.10 | -21.20 | -45.90
2440MHz Pass 1G 2.31G AV | 2.15608G | 2.00 | -71.44 | -69.44 | -41.20 | -28.24
2440MHz Pass 2.31G 2.39G AV | 2.3364G | 2.00 |-79.11 | -77.11 | -41.20 | -35.91
2440MHz Pass 2.39G | 2.4835G | AV | 2.4835G | 2.00 | -79.52 | -77.52 | -41.20 | -36.32
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Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit [ Margin
(Hz) (Hz) (Hz) (dBi) | (dBm) [ (dBm) | (dBm) | (dB)
2440MHz Pass | 2.4835G 25G AV | 2.49597G | 2.00 | -78.69 | -76.69 | -41.20 | -35.49
2440MHz Pass 2.5G 3.1G AV | 2.6572G | 2.00 | -78.26 | -76.26 | -41.20 | -35.06
2440MHz Pass 1G 2.31G PK | 2.15673G | 2.00 | -64.35 | -62.35 | -21.20 | -41.15
2440MHz Pass 2.31G 2.39G PK [ 2.32032G | 2.00 | -69.08 | -67.08 | -21.20 | -45.88
2440MHz Pass | 2.4835G 25G PK | 2.48356G | 2.00 | -69.03 | -67.03 | -21.20 | -45.83
2440MHz Pass 2.5G 3.1G PK | 2.8354G | 2.00 | -68.52 | -66.52 | -21.20 | -45.32
2480MHz Pass 1G 2.31G AV | 2.15657G | 2.00 | -71.85|-69.85 | -41.20 | -28.65
2480MHz Pass 2.31G 2.39G AV | 2.31096G | 2.00 | -78.95 | -76.95 | -41.20 | -35.75
2480MHz Pass 2.39G |2.4835G | AV | 2.4835G | 2.00 |-79.52 |-77.52 | -41.20 | -36.32
2480MHz Pass | 2.4835G 2.5G AV 2.5G 2.00 | -78.68 | -76.68 | -41.20 | -35.48
2480MHz Pass 2.5G 3.1G AV | 2.7076G | 2.00 | -78.40 | -76.40 | -41.20 | -35.20
2480MHz Pass 1G 2.31G PK [ 2.12791G | 2.00 | -62.14 | -60.14 | -21.20 | -38.94
2480MHz Pass 2.31G 2.39G PK | 2.32464G | 2.00 | -69.16 | -67.16 | -21.20 | -45.96
2480MHz Pass | 2.4835G 2.5G PK | 2.4973G | 2.00 | -68.41 | -66.41 | -21.20 | -45.21
2480MHz Pass 2.5G 3.1G PK 2.659G | 2.00 | -68.98 | -66.98 | -21.20 | -45.78

DG = Directional Gain ; PX=Port X; Psum=P1
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BT-LE(1Mbps)

CSE-DTS [PK]

F-Start(Hz) | F-Stop(Hz)
16 2316
2316 2396
248356 | 256G

256 316

RBW(Hz)
M
M
™M
™M

Type
(3
(3
3
PK

Freq(Hz)
2156086
2343086
2490636
26626

Psum(dBm) P1(dBrm|

5331
6065
6871
-68.97

6331
6965
-68.71
-68.97

90— . ' . ' . ' . ' . ' . | . ' . ' . ' . | i ' . ' ' I . ' i ' ' . . ' . ' . ' . . . '
16 1056 116 1156 126 1256 136 1356 14G 145G 15G 155G 16G 1656 17G 1756 136 1856 19G 1956 26 2056 216 215G 226 2256 23G 235G 246 245G 235G 2556 26G 2656 276 275G 286G 2856 296 2956 3G 3056 316

2402MHz
[ - — —— 1 Gmiek [~ |
) ERPPK [/
Potl [/
a0 ¢ J
50
50 -
W 4 + +
O bt ik i Toe o it H i
80~

PX=Port X
) Psum=P1+..P%

20

BT-LE(1Mbps)
2402MHz

CSE-DTS [AV]

40

50

60

70

80—,

[ timieav [~ |
ERP.AV [
Potl [/

90

F-Start(Hz)
16

2316
2396
24835G
256

F-Stop(Hz)
2316
239G
2.4835G
256

316

RBW(Hz)

Type

FreaiHa)
2156246
2.34952G
2.4835G
2485746
2.7088G

Psum(dBm)
1221
-79.60
71995
-79.40
-78.60

P1(dBm
7221
7960
7995
7940
78560

B T T T U T S S T S T T I Tt T SO I S SO T T e TR O P S S N R N
16 1056 116 1156 126 1.256 136 1356 146 1456 156 1556 166G 1656 176 1756 18G 185G 196 1956 26 2056 21G 2156 226G 2256 236 2356 24G 2456 256 255G 266 2656 27G 275G 258G 2856 23G 2956 36 3056 316G

PX=Port X
J Psum=P1+..PX
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BT-LE(1Mbps)

CSE-DTS [PK]

2440MHz
- T LimitPK [
o ERPPK [
Portl [
01
i
504
-60- +
Lol i,
N——" " PO TSI Y. I g -
504
1G 105G 1.1G 115G 126G 1.25G 13G 135G 14G 145G 15G 1.55G 16G 165G 17G 175G 18G 185G 19G 195G 2G 205G 21G 215G 226G 2.25G 23G 235G 24G 245G 25G 2.55G 26G 265G 2.7G 275G 286G 285G 29G 2956 3G 305G 316G :ﬁ:‘::f.px

F-Start(Hz) | F-Stop(Hz) | RBW(HZ) | Type Freq(Hz) | Psum(dBm) P1(dBm
16 2316 1Y) PK 2157396 6222 62.22
2316 2396 M PK 2365486 6899 -68.99
248356 256G M PK 2495856 6853 6853
256 316 M PK 273976 6880 -68.50

BT-LE(1Mbps)
2440MHz

CSE-DTS [AV]

30

_s0-]

[ timitav [~ |
P AV [~

_so-|

_70-|

_80-}

Portl [~/

50|

PX=Port X

-100- ' ' f ' ' ' ' ' i ' ' i ' ' ] ' ' i ' ' ' ' ' ' ' ' i ' f i ' ' ' ' ' ' ' ' ' ' . ]
16 105G 116 115G 126 125G 13G 1356 14G 145G 15G 155G 1.6G 1656 17G 175G 186 185G 196 195G 26 205G 21G 215G 22G 225G 23G 235G 24G 245G 25G 255G 26G 265G 27G 275G 286 285G 296 295G 3G 3056 316 | oo "01 oy

F-Start(Hz) | F-Stop(Hz) | RBW(HZ) | Type Freq(Hz) | Psum(dBm) PL(dBm)
M AV 2156246 -70.53 7053
2316 2396 M AV 2311286 -79.55 7955
2396 248356 1M AV 248356 -7995 7995
248356 256G M AV 2497796 -7907 -79.07
256 316 M AV 264436 7876 7876
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BT-LE(1Mbps) CSE-DTS [PK]
2480MHz

-2

= E——— | [ timieex [~
. ERP.PK [/
Pottl [~/

40

50—

+
\ he i 1

[ |
{
T 3 R Yot S G UL N yistedi iy FiA

L i e 5

80

%0-,

16 1056 116 1156 12G 1256 136G 135G 14G 145G 156 155G 16G 165G 17G 1756 18G 1856 19G 1956 2G 205G 21G 215G 226 225G 23G 235G 24G 245G 25G 255G 26G 265G 27G 275G 28G 285G 29G 295G 3G 305G 316G gﬁ:z’;ﬁ X

F-Start(Hz) | F-Stop(Hz) RBW(HZ)  Type Freq(Hz) | Psum(dBm) PL(dBrm
16 2316 ™M PK 2156736 | 6361 6361
2316 2396 ™M K 234766 | 6893 -6893
248356 256G M PK 2486580 | -68.27 -68.27
256 216 M K 283216 | 674 -67.44

BT-LE(1Mbps) CSE-DTS [AV]
2480MHz

30

[ timieav [~
ol ERPAV [
1 - 1 T Potl [/

50|

-70- +

80 e iy < = =%

20|

1G 105G 1.1G 1156 12G 125G 136G 135G 1.4G 145G 15G 155G 16G 1656 17G 175G 18G 185G 19G 195G 2G 205G 21G 215G 22G 225G 236G 235G 24G 245G 25G 255G 26G 265G 273G 275G 28G 285G 296G 295G 3G 3.05G 316G PX=Port X

L J Psum=P1+..PX
F-Start(Hz) | F-Stop(Hz) | RBW(HZ) | Type Freq(Hz) | Psum(dBm) P1(dBrm
16 2316 M AV 2156086 -T 7120
2316 2396 M AV 2310486 71975
2396 248356 1M AV 248356 8018
248356 256 M av 2490336 -719.29
256G 316 M av 26803G 7885
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BT-LE(2Mbps) CSE-DTS [PK]
2402MHz
= = —— — 1 Limitpic W‘
-30-| ERP.PK [
| por1 [~
a0~
-s0- 1
60-| ¥ 1
- s s Sanme wasohlh ’ s
30~

90, ' ' ' ' ' ' ' ' | ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' il i ' i ' ' ' ' =

F-Start(Hz) | F-Stop(Hz) | REW(HZ) | Type Freq(Hz) | Psum(dBm)| PL(dBm
2316 [ 2156736 6364 6364
2316 2396 M PK 232226 6057 69.57
248356 256 M PK 2492476 -67.51 6751
256 316 M PK. 282316 6910 6910

BT-LE(2Mbps) CSE-DTS [AV]

2402MHz

[ = 1 [ timieav [~

< ERP.AYV [7.7
1 - 1T 1T | Pl [~

_s0-|

PX=PortX

-100-, . ' . ' . ' . ' i ' ' ' . ' . ' . I . . . ' ' ' . ' ' . | ' ' ' . ' ' ' . ' ' . . '
16 1056 116 1156 126 1256 136 1356 14G 1456 156 1556 16G 1656 17G 175G 186 1856 19G 195G 26 205G 21G 2156 226 2256 23G 235G 24G 245G 256 2556 266 265G 27G 2756 286 285G 296 2956 3G 3056 316 |1 7oi oy

F-Stori(Hz) | F-Stop(Hz) | RBW(HZ) | Type FreqHz | Psum(dBm) P1(dBm
16 2316 1Y AV 2156246 -7128 7128
2316 2396 M A 230646 7922 7922
2396 248356 | 1M A 248356 7952 952
248356 256G i AV 2480846 7851 7851
256 316 M AV 2677456 -78.24 7824
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BT-LE(2Mbps)
2440MHz

CSE-DTS [PK]

s
vy ’

[ Gmicpk [~ |
arepK [
Port1 [~

90—, ' ' f ' i ' ' ' f ' ' ' ' ' | ' i ' ' ' . ] ' ' ' ' i ' i ' ' ' ' i '
16 1056 11G 115G 126G 1256 13G 135G 14G 145G 15G 155G 166 165G 176G 175G 18G 185G 19G 195G 2G 205G 21G 2156 22G 225G 23G 235G 24G 245G 25G 255G 26G 265G 27G 275G

F-Start(Hz) | F-Stop(Hz) REW(HZI) | Type
16 2316 M PK
2316 2396 M PK
248356 256 M PK
256 316 M PK

Freq(Ha)
2156736
2320226
2.48356G
283546

Psum(dBm) | P1(dBm|

6435
-69.08
69.03
6852

6435
69,08
69,03
6852

PX=Port X

28G 2856 296G 2956 36 385G 346 | p L 00 oy

BT-LE(2Mbps)
2440MHz

ED

CSE-DTS [AV]

40

50

70

80,

ity 3+

[ tmieav [~ |
EIRP.AV

i

Portl v

50

100, | ' i ' | ' ' ' i ' . ' | ' | . | i | | | ' i ' | ' | . ' ' . | . ' | . . ' . . | '
16 1056 11G 1156 12G 1256 136 135G 146 1456 15G 155G 16G 165G 17G 175G 18G 1856 196 195G 2G 205G 21G 215G 22G 225G 23G 235G 24G 245G 25G 255G 26G 265G 27G 275G 28G 285G 29G 2956 3G 305G 316 §x "

F-Start(Hz) | F-Stop(Hz) | RBW(HZ) | Type

16 2316 M AV
2316 2396 M AV
2396 248356 1M AV
248356 256G M AV
256 316 M AV

Freq(Hz)
2156086
233646
248356
2495976
2657126

Psum(dBm)
7144
7941
7952
7869
-78.26

P1(dBm
TLdd
7911
7952
7869
7826

X
sum=PLe..PX
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BT-LE(2Mbps) CSE-DTS [PK]
2480MHz
[ = — — [ timitex W‘
-30-| ERPPK [/
porl [~
_a0-]
-s0-| |
-60-| +
IO b Sk st SRR b M‘M“M\h A e i ,T" ¢
_s0-|

1G 1056 11G 115G 1.2G 1.25G 13G 135G 14G 145G 15G 155G 166G 165G 17G 175G 1.8G 185G 139G 195G 2G 205G 21G 215G 226G 225G 23G 235G 24G 245G 25G 255G 26G 265G 2JG 275G 28G 285G 29G 295G 3G 305G 31G ::‘:’:::]ﬁpx

F-Start(Hz) | F-Stop(Hz) | RBW(HI | Type FreqHz)  Psum(dBm) P1(dBm
16 2316 m PK 2127916 -6214 6214
2316 2396 1m PK 2320646 6916 6916
248356 25G 1m PK 249736 6841 -68.41
256 316 1m PK 26596 6898 6838

BT-LE(2Mbps) CSE-DTS [AV]

2480MHz
[ 30 [ Gmicav [~ |
ERP.AV [/
Potl [~

-40-| — —

s
.
70| +

il b -l 4 foihhet *

-80-|

1G 105G 116G 115G 126G 1.25G 13G 135G 14G 145G 1.5G 155G 1.6G 165G 17G 175G 18G 185G 19G 195G 2G 205G 21G 215G 2.2G 225G 2.3G 235G 24G 245G 25G 255G 26G 265G 27G 275G 2.8G 285G 29G 295G 3G 305G 316G ﬁ:‘:’:::ipx

F-Start(Hz) | F-Stop(Hz) | RBW(HD  Type FreqtHzl  Psum(dBm) P1(dBm

16 2316 m AV 2156576 | -7185 7185
2316 2396 m AV 2310066 7895 7895
2396 248356 1M AV 248356 7952 7952
248356 | 256G m AV 256 7868 7868
256 316 m AV 270766 7340 -78.40
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3.5.10 Transmitter Conducted Unwanted Emissions (3.1GHz ~ 25GHz)

Ambient Condition 24°C | 62% Tested By Aska Huang
Summary
Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit | Margin
(Hz) (Hz) (Hz) (dBi) | (dBm) | (dBm) | (dBm) | (dB)
2.4-2.4835GHz - - - - - - - - - -
BT-LE(1Mbps) Pass 8G 25G AV | 20.14756G | 2.00 | -67.71 | -65.71 | -41.20 | -24.51
BT-LE(2Mbps) Pass 8G 25G AV | 20.13906G | 2.00 | -67.60 | -65.60 | -41.20 | -24.40

DG = Directional Gain ; PX=Port X; Psum=P1
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Result
Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit | Margin
(Hz) (Hz) (Hz) (dBi) | (dBm) | (dBm) | (dBm) | (dB)
BT-LE(1Mbps) - - - - - - - - -
2402MHz Pass 3.1G 4G AV 3.9973G 2.00 | -77.59 | -75.59 | -41.20 | -34.39
2402MHz Pass 4G 5G AV | 4.80425G | 2.00 | -76.62 | -74.62 | -41.20 | -33.42
2402MHz Pass 4G 5G AV | 4.83625G | 2.00 |-76.37 | -74.37 | -41.20 | -33.17
2402MHz Pass 5G 7G AV 5.103G 2.00 | -75.73 | -73.73 | -41.20 | -32.53
2402MHz Pass 7G 8G AV | 7.40475G | 2.00 | -74.35 | -72.35 | -41.20 | -31.15
2402MHz Pass 8G 25G AV | 20.13163G | 2.00 | -68.07 | -66.07 | -41.20 | -24.87
2402MHz Pass 3.1G 4G PK | 3.84228G | 2.00 | -66.92 | -64.92 | -21.20 | -43.72
2402MHz Pass 4G 5G PK 4.804G 2.00 | -68.46 | -66.46 | -21.20 | -45.26
2402MHz Pass 4G 5G PK 4.9405G 2.00 | -66.39 | -64.39 | -21.20 | -43.19
2402MHz Pass 5G 7G PK 5.082G 2.00 | -65.41 | -63.41 | -21.20 | -42.21
2402MHz Pass 7G 8G PK 7.37775G | 2.00 | -64.65 | -62.65 | -21.20 | -41.45
2402MHz Pass 8G 25G PK | 20.15553G | 2.00 | -59.45 | -57.45 | -21.20 | -36.25
2440MHz Pass 3.1G 4G AV | 3.98268G | 2.00 |-77.70 | -75.70 | -41.20 | -34.50
2440MHz Pass 4G 5G AV 4.8795G 2.00 | -77.07 | -75.07 | -41.20 | -33.87
2440MHz Pass 4G 5G AV 4,93675G | 2.00 | -76.45 | -74.45 | -41.20 | -33.25
2440MHz Pass 5G 7G AV 5.1055G 2.00 | -75.52 | -73.52 | -41.20 | -32.32
2440MHz Pass 7G 8G AV 7.4005G 2.00 | -74.00 | -72.00 | -41.20 | -30.80
2440MHz Pass 8G 25G AV | 20.12419G | 2.00 | -68.31 | -66.31 | -41.20 | -25.11
2440MHz Pass 3.1G 4G PK 3.982G 2.00 | -66.13 | -64.13 | -21.20 | -42.93
2440MHz Pass 4G 5G PK 4.6155G 2.00 | -65.77 | -63.77 | -21.20 | -42.57
2440MHz Pass 4G 5G PK 4.8805G 2.00 | -68.41 | -66.41 | -21.20 | -45.21
2440MHz Pass 5G 7G PK 5.122G 2.00 | -65.81 | -63.81 | -21.20 | -42.61
2440MHz Pass 7G 8G PK 7.3975G 2.00 | -65.35 | -63.35 | -21.20 | -42.15
2440MHz Pass 8G 25G PK | 20.13641G | 2.00 | -59.27 | -57.27 | -21.20 | -36.07
2480MHz Pass 3.1G 4G AV 4G 2.00 | -77.57 | -75.57 | -41.20 | -34.37
2480MHz Pass 4G 5G AV 4.938G 2.00 | -76.24 | -74.24 | -41.20 | -33.04
2480MHz Pass 4G 5G AV 4.96G 2.00 | -76.79 | -74.79 | -41.20 | -33.59
2480MHz Pass 5G 7G AV 5.107G 2.00 | -75.52 | -73.52 | -41.20 | -32.32
2480MHz Pass 7G 8G AV | 7.40275G | 2.00 | -74.00 | -72.00 | -41.20 | -30.80
2480MHz Pass 8G 25G AV | 20.14756G | 2.00 | -67.71 | -65.71 | -41.20 | -24.51
2480MHz Pass 3.1G 4G PK | 3.96535G | 2.00 | -67.14 | -65.14 | -21.20 | -43.94
2480MHz Pass 4G 5G PK | 4.88275G | 2.00 | -65.46 | -63.46 | -21.20 | -42.26
2480MHz Pass 4G 5G PK | 4.96025G | 2.00 | -67.74 | -65.74 | -21.20 | -44.54
2480MHz Pass 5G 7G PK 5.0905G 2.00 | -65.61 | -63.61 | -21.20 | -42.41
2480MHz Pass 7G 8G PK 7.4735G 2.00 | -64.66 | -62.66 | -21.20 | -41.46
2480MHz Pass 8G 25G PK | 19.40275G | 2.00 | -58.42 | -56.42 | -21.20 | -35.22
BT-LE(2Mbps) - - - - - - - - -
2402MHz Pass 3.1G 4G AV | 3.97818G | 2.00 |-77.12 | -75.12 | -41.20 | -33.92
2402MHz Pass 4G 5G AV | 4.80375G | 2.00 |-76.62 | -74.62 | -41.20 | -33.42
2402MHz Pass 4G 5G AV | 4.89775G | 2.00 |-75.81|-73.81 | -41.20 | -32.61
Report No.: FR112703AE Page : 92 of 133

Report Version: Rev. 01




7 ®

G International
Certification
Corp.

Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit | Margin
(Hz) (Hz) (Hz) (dBi) | (dBm) | (dBm) | (dBm) [ (dB)
2402MHz Pass 5G 7G AV 5.0965G | 2.00 | -75.34 | -73.34 | -41.20 | -32.14
2402MHz Pass 7G 8G AV | 7.39225G | 2.00 | -73.87 | -71.87 | -41.20 | -30.67
2402MHz Pass 8G 25G AV | 20.14916G | 2.00 | -67.72 | -65.72 | -41.20 | -24.52
2402MHz Pass 3.1G 4G PK | 3.63483G | 2.00 | -67.55 | -65.55 | -21.20 | -44.35
2402MHz Pass 4G 5G PK 4.804G 2.00 | -67.07 | -65.07 | -21.20 | -43.87
2402MHz Pass 4G 5G PK | 4.82525G | 2.00 | -65.80 | -63.80 | -21.20 | -42.60
2402MHz Pass 5G 7G PK 5.0915G | 2.00 | -65.05 | -63.05 | -21.20 | -41.85
2402MHz Pass 7G 8G PK | 7.38225G | 2.00 | -64.05 | -62.05 | -21.20 | -40.85
2402MHz Pass 8G 25G PK | 20.12738G | 2.00 | -58.66 | -56.66 | -21.20 | -35.46
2440MHz Pass 3.1G 4G AV | 3.99708G | 2.00 | -77.18 | -75.18 | -41.20 | -33.98
2440MHz Pass 4G 5G AV 4.7855G | 2.00 | -75.81|-73.81 | -41.20 | -32.61
2440MHz Pass 4G 5G AV | 4.88025G | 2.00 | -76.44 | -74.44 | -41.20 | -33.24
2440MHz Pass 5G 7G AV 5.072G 2.00 | -75.11 | -73.11 | -41.20 | -31.91
2440MHz Pass 7G 8G AV 7.399G 2.00 | -73.67 | -71.67 | -41.20 | -30.47
2440MHz Pass 8G 25G AV | 20.13109G | 2.00 | -67.95 | -65.95 | -41.20 | -24.75
2440MHz Pass 3.1G 4G PK 3.9235G 2.00 | -67.71 | -65.71 | -21.20 | -44.51
2440MHz Pass 4G 5G PK 4.88G 2.00 | -66.21 | -64.21 | -21.20 | -43.01
2440MHz Pass 4G 5G PK | 4.92675G | 2.00 | -65.41|-63.41 | -21.20 | -42.21
2440MHz Pass 5G 7G PK 5.1585G | 2.00 | -65.85 | -63.85 | -21.20 | -42.65
2440MHz Pass 7G 8G PK | 7.39175G | 2.00 | -64.58 | -62.58 | -21.20 | -41.38
2440MHz Pass 8G 25G PK | 20.12153G | 2.00 | -59.44 | -57.44 | -21.20 | -36.24
2480MHz Pass 3.1G 4G AV | 3.97863G | 2.00 | -77.12 | -75.12 | -41.20 | -33.92
2480MHz Pass 4G 5G AV 4.84675G | 2.00 | -76.01 | -74.01 | -41.20 | -32.81
2480MHz Pass 4G 5G AV 4.96G 2.00 | -76.16 | -74.16 | -41.20 | -32.96
2480MHz Pass 5G 7G AV 5.105G 2.00 | -75.12 | -73.12 | -41.20 | -31.92
2480MHz Pass 7G 8G AV 7.398G 2.00 | -73.84 | -71.84 | -41.20 | -30.64
2480MHz Pass 8G 25G AV | 20.13906G | 2.00 | -67.60 | -65.60 | -41.20 | -24.40
2480MHz Pass 3.1G 4G PK 3.6895G | 2.00 | -67.10 | -65.10 | -21.20 | -43.90
2480MHz Pass 4G 5G PK | 4.96025G | 2.00 | -65.44 | -63.44 | -21.20 | -42.24
2480MHz Pass 5G 7G PK 5.365G 2.00 | -66.41 | -64.41 | -21.20 | -43.21
2480MHz Pass 7G 8G PK | 7.38575G | 2.00 | -64.29 | -62.29 | -21.20 | -41.09
2480MHz Pass 8G 25G PK | 19.40169G | 2.00 | -58.66 | -56.66 | -21.20 | -35.46

DG = Directional Gain ; PX=Port X; Psum=P1
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BT-LE(1Mbps)
2402MHz

20—

CSE-DTS [PK]

1 - —_ — -4 = 1 — LimitPK [/
-] ERPPK
Port1 [
0- J
s0-
60~ +
+ wtt it v O Y et "
-70-| 4 YO » gl oo oy " A ud i W S
80—
316356 46 456 5G 556 66 656 76 756 86 85G 9G 056 106 105G 11G 115G 136 1256 136 1356 14G 145G 156 155G 16G 1656 176 175G 18G 185G 19G 105G 20G 2056 21G 2156 226 2256 236 2356 246 2456 256 | po °0" o
F-Start(Hz) | F-Stop(Hz) | RBW(HZ) | Type FreqtHz) | Psum(dBm)| PL(dBm
316 6 m PK 3842286 6692 -66.92
4G 56 Y PK 48046 6846 -68.46
G 56 i PK 1494056 -66.39 -66.39
56 76 i PK 50826 -6541 6541
76 86 iy PK TITTISG 6465 6465
86 256 m PK 20155536 5945 5945

BT-LE(1Mbps)

CSE-DTS [AV]

2402MHz

e — —_ — = 1 -1 == LimitAV [
EIRP.AV.
Portl v

T T T T T T T T T O T T T S T e S T O S T S S R I SR -5 o 3

316356 4G 456 56 535G 6G 656 76 756G 8G 85G 96 95G 10G 105G 11G 115G 12G 1256 136 135G 14G 1456 156 155G 16G 1656 17G 17.5G 18G 185G 19G 195G 206 205G 21G 2156 226 225G 23G 2356 24G 245G 256 | poo Onr o

FStart(Hz) | F-Stop(Hz) | RBW(H) | Type Freq(Hz)  Psum(dBrm) P1(dBmi

31 1Y) av 399736 1759 7759

6 56 M av 4804256 7662 7652

G 56 M av 4836256 7637 7637

56 75 M av 51036 7573 7573

6 86 M av TAM75G 7435 7435

86 256 M A 0131636 6807 -68.07
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BT-LE(1Mbps)

CSE-DTS [PK]

2440MHz
— — == — ) [ timieex [~ |
. ERPAK [
Port1 L
-40-| :
.
-60-| +
kit e
1oL, "
e
BT s e e e e e e S S B S | S s e e s w B - st X
316356 4G 456 56 556 66 656 7G 756 8G 85G 9G 9.5G 10G 105G 116G 1156 12G 125G 136 1356 14G 145G 156G 155G 16G 165G 176 1756 18G 185G 19G 195G 20G 205G 216G 2156 22G 225G 23G 235G 24G 245G 25G | p. .\ p1. px
F-Start(Hz) F-Stop(Hz) RBW(Hz) | Type Freq(Hz)  Psum(dBm) P1(dBm)
3 i 3 39826 | 6613 661
16 56 fiv 23 a61556 a1 6577
16 56 fiv 23 488056 68l 6sdl
56 76 fiv 23 5126 6581 6581
76 86 fiv 23 739756 6535 6535
8G 25G im PK 2013641G | -59.27 -59.27

BT-LE(1Mbps)

CSE-DTS [AV]

-loo-, ' ' ' ' ' '
316356 4G 456 5G 556G 6G 656G

76 756

2440MHz

Y/ e — = 1 [ Gmieav [~ ]
ERPAV [
Pt [~ |

86 836 96 936 106 1056 116 1156 126 1256 136 1356 146 1456 136 1556 166 1656 176 17.56 186 1856 196 1956 206 2056 216 2156 226 2256 236 2356 246 2456 236 | prrron

F-Stort(He) | F-Stop(Hz) | REW(HE)  Type Freq(Hz) | Psum(dBm) P1(dBm
G M av 3.982686 7770
6 56 M av 487956 7107 77.07
6 56 M av 4936756 7645 76.45
56 75 M av 510556 7552 7552
76 86 M av 740056 7400 7400
86 26 M av 20120196 -6831 6831

) Psum=P1+..PX.
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BT-LE(1Mbps)
2480MHz

CSE-DTS [PK]

T — =SS = - ES — LimitPK [/
. EIRP.PK

Portl [/
a0 J
50|

+
60 3
il - g P - PPN ; -

70 e o Db e b }
80~
E PX=Port X

05
316356 4G 45G

56 556G 6G 656 7G 756 8 856 9G 935G 106 1056 11G 1156 126 125G 13G 135G 14G 145G 15G 155G 16G 165G 17G 175G 18G 185G 19G 195G 20G 205G 21G 215G 226 225G 23G 235G 24G 245G 25G |p ' "o’ oy

F-Start(Hz) | F-Stop(Hz) RBW(Hz)  Type FreqiHz) | Psum(dBm) PL(dBm)
316 46 M K 3965356 | 6714 6714
6 56 i PK 4382756 6546 6546
46 56 M K 4960256 | 6774 6774
56 76 M PK 509056 | -6561 6561
76 Elg M PK 747356 -64.66 -64.66
86 256 M PK 19402756 | -5842 5842
BT-LE(1Mbps) CSE-DTS [AV]
2480MHz
40— ——— — — —— = T — — LimitAV [~
EIRP.AV
Portl [/
31G35G6 4G 456G 5G 556 6G 656G JG 756G 8G 85G 9G 95G 10G 105G 11G 115G 12G 125G 13G 1356 14G 145G 15G 155G 16G 165G 17G 175G 18G 185G 19G 195G 20G 205G 21G 215G 22G 225G 23G 235G 24G 245G 25G Psum=P1+..PX
F-Start(Hz) F-Stop(Hz) RBW(HZ)  Type Freq(Hz)  Psum(dBm) P1(dBm)
316G 4G M AV 4G -7157 -7151
46 56 M AV 49386 764 7624
46 56 M AV 496G -76.79 -76.79
56 76 M AV 51076 1552 7552
76 8G M AV 7.40275G -74.00 -74.00
8G 256G M AV 20147566 6771 -67.71
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BT-LE(2Mbps)
2402MHz

CSE-DTS [PK]

-
-
0
0

60|

4.5

[ timieek [~
ERP.PK [
Potl [~/

G e

70-|

80~

Q0
316356 46 456 56 556 6G 656 76 756

36 836 96 95G 106 1056 116 1156 136 1256 136 1356 146 1456 156 1556 166 1656 17G 175G 186 1856 196 1956 206 2056 21G 2156 236 2256 236 2356 246 2456 236

PX=Port X
J Psum=P1+..PX

FStart(Hz) | F-Stop(Hz) | RBW(Hz) | Type FreqHz) | Psum(dBrm) P1(dBm
316 46 M PK 3.63483G -67.55 -67.55
4G 56 M PK 4.804G -67.07 -67.07
4G 56 M PK 4.82525G -65.80 -65.80
56 76 M PK 5.0915G -65.05 -65.05
76 8G M PK 7.38225G -64.05 -64.05
8G 25G pLY) PK 2012738G  -58.66 -58.66
BT-LE(2Mbps) CSE-DTS [AV]
2402MHz
T — == — —_ — Limit AV [~
EIRP.AV
Por [
M—/\Mﬁj’\
i Moo gt e s
B D S s e L L S s e s e e e B
316356 46 436 56 5536 66 636 76 756 86 856 96 936 106 1056 16 1156 136 1256 136 1356 1G 1456 156 1556 166 1656 176 1756 18G 1856 196 1956 206 205G 216 215G 236 225G 236 2356 246 2456 236 | prrrort L
F-Start(Hz) | F-Stop(Hz)  RBW(HZD  Type Freq(Hz) | Psum(dBrm)| PL(dBm|
315 46 m av somss | mraz 7722
4G 56 M AV 4.80375G -76.62 -76.62
I 56 i av 4go756 | 581 7581
5G 76 M AV 5.0965G -75.34 -7534
76 8 i av 7392256 1387 78
8G 256 M AV 2014916G  -67.72 -67.72
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BT-LE(2Mbps) CSE-DTS [PK]
2440MHz

= T —= — V[ timieec [~ )

ERPPK [

30-]
Potl [~/

316356 4G 456 5G 556G 6G 65G 7G 7.5G 8G 85G 9G 9.5G 106G 105G 11G 11.5G 12G 125G 13G 13.5G 14G 145G 15G 155G 16G 165G 17G 175G 18G 185G 19G 19.5G 20G 205G 21G 21.5G 22G 225G 23G 235G 24G 245G 25G I?:\;r::r;]{ PX

F-Start(Ha) | F-Stop(Ha) | REW(HZ  Type Freq(Ha) | Psum(dBm) PL(dBm
316 i M PK 362356 6771 6771
[ 56 M PK 4886 6621 6621
6 56 M PK 4926756 6541 6541
56 76 M PK 515856 6585 6585
76 S M PK 7391756 -64.58 6458
86 256 M PK 20121536 5944 5944
BT-LE(2Mbps) CSE-DTS [AV]
2440MHz
[T/ — — == —_— = T — — [ wmieav [~
=3 ERPAV. [
301 Potl [N/
55| ¢ J
e
e
—
Py
754 re bt oA e -
s
e
a0
o5

-100-, ' ' ' ' ' ' ' ' ' ' . ' ' ' | ' ' . ' . ' . ' ' ' ' . . ' . ' . . . ' ' ' ' ' . ' . ' =
316356 4G 456 S5G 556 6G 656 7G 756 8G 85G 96 9.5G 10G 1056 11G 115G 12G 125G 13G 135G 14G 145G 156 155G 16G 165G 176 17.5G 18G 185G 19G 195G 20G 205G 21G 215G 22G 22.5G 23G 235G 24G 245G 256 Ei’::’éﬁ PX

F-Start(Hz) | F-Stop(Hz) | RBW(HZ) | Type Freq(Hz)  Psum(dBm) P1(dBm
316 46 Y av 3907086 7718 7118
46 56 M av 478556 758l 7581
46 56 M A 4880256 -Tedd Te4d
56 76 M AV 50726 7511 7511
76 56 ™ av 73996 7367 73.67
26 256 M av 20131006 6795 67.95
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BT-LE(2Mbps) CSE-DTS [PK]
2480MHz
B = —— = - — — ) [ Gmitex [~ |
. ERPRK [
| et [~
0
_s0-
60~ 1
& i el " i o P, i "
70-, i @ Gt Yo " " s
0
Px=Port X

S90- ' i ' ' ' ' ' i ' ' | ' ' ' ' ' ' ' ' ' ) ' ' ' ' ' | ' ' ' ' ' ' ' ' ' i} ' i} ' ) ' '
316356 46 456 56 556 66 656 7G 756 8G 856 96 95G 106 1056 11G 1156 126 1256 136 1356 14G 145G 15G 1556 16G 1656 176 175G 18G 185G 19G 1956 20G 205G 21G 215G 22G 225G 23G 235G 24G 245G 256 | piy b1y px

F-Stari(Ha) | F-Stop(Ha) | RBW(HZ)  Type FreqiHz) | Psum(dBrm) PL(dBrm

316 46 Y] (3 368056 6710 6710
46 56 ™M 3 496025G 6544 6544
56 75 ™M 3 5.365G 6641 6641
76 ES ™M 3 7385756 6429 6429
86 256 ™M 3 19.40169G  -58.66 -58.66

BT-LE(2Mbps) CSE-DTS [AV]
2480MHz

[ a0 — —a | —_— = T — — 1 [ Limitav W
ERPAV [
Portl [
+
= S P SRR -

B S o s e s s oy s e e ey e A s o e S s e s e el e e e e _
L 316356 4G 456 56 556 66 656 7G 75G 8G 856 9G 95G 10G 105G 11G 1156 12G 125G 13G 135G 14G 1456 15G 155G 16G 165G 17G 175G 18G 185G 19G 195G 20G 205G 21G 215G 22G 225G 23G 235G 21G 245G 256 sfgpi';f,_ X

F-Start(Hz) | F-Stop(Hz) RBW(Hz) | Type Freq(Hz)  Psum(dBm) P1(dBm

316 [ ™M AV 3978636 7712 112

[ 56 M AV 4846756 7601 7601

[ 56 M AV 1966 7616 7616

56 7 M AV 51056 7512 7512

76 6 M AV 73986 7381 1384

86 56 M AV 20139066 6760 6760
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External antenna, high power
3.5.11 Transmitter Conducted Unwanted Emissions (30MHz ~ 1GHz)

Ambient Condition 24°C 1 62% Tested By Aska Huang
Summary
Mode Result | F-Start | F-Stop | Type | Freq DG [ Psum | GRF | EIRP | Limit | Margin
(Hz) (Hz) (Hz) | (dBi)|(dBm)| (dB) |(dBm)|(dBm)| (dB)
2.4-2.4835GHz - - - - - - - - - - -
BT-LE(1Mbps) | Pass 30M 1G PK |38.25M| 2.00 |-70.91| 4.7 |[-64.21|-55.20| -9.01
BT-LE(2Mbps) | Pass 30M 1G PK |75.23M| 2.00 |-72.72| 4.7 |[-66.02|-55.20| -10.82
DG = Directional Gain ; PX=Port X; Psum=P1
Result
Mode Result | F-Start | F-Stop | Type | Freq DG | Psum | GRF | EIRP | Limit [ Margin
(Hz) (Hz) (Hz) | (dBi)|(dBm)| (dB) |(dBm)|(dBm)| (dB)
BT-LE(1Mbps)| - - - - - - - - - - -
2402MHz Pass 30M 1G PK |[38.25M| 2.00 [-70.91 | 4.7 |[-64.21|-55.20| -9.01
BT-LE(2Mbps) - - - - - - - - - - -
2402MHz Pass 30M 1G PK |75.23M| 2.00 |-72.72| 4.7 |-66.02|-55.20( -10.82

DG = Directional Gain ; PX=Port X; Psum=P1
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CSE-DTS [PK]

BT-LE(1Mbps)

2402MHz

[0 | [ timicex [~
45-] ERP.PK [/
o 4 — - | Pl [N

PX=Port X

30M 50M 75M 100M 125M 150M 175M 200M 225M 250M 275M 300M 325M 350M 375M 400M 425M 450M 475M SOOM S25M SSOM STSM 600M G25M GSOM 675M 700M 725M 7SOM 775M 800M 825M 85O0M 875M 900M 925M 950M O75M 16 Paum=PL+ X

F-Start(Hz) F-Stop(Hz) RBW(Hz) Type FregiHz) Psum(dBm) PL(dBm
LY 16 100k PK 38.25M 71091 -7091
BT-LE(2Mbps) CSE-DTS [PK]
2402MHz
[0 1 [ timitek [~ |
—45-| ERPPK [
-50- —_—— = = = Portl [~/
L | pxeporx

16 | psum=p1+..px

30M SOM  75M 100M 125M 150M 175M 200M 225M 250M 275M 300M 325M 350M 375M 400M 425M 450M 475M SOOM 525M SSOM S75M 600M 625M 650M 675M 700M 725M 750M 775M 800M 825M 850M 875M 900M 925M 950M S75M

F-Stort(Hz) | F-Stop(Hz) | RBW(HZ)  Type Freq(Hz)  Psum(dBm) PL(dBm
20Mm 16 100k PK T523M 7272 272
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3.5.12 Transmitter Conducted Unwanted Emissions (1GHz ~ 3.1GHz)

Ambient Condition 24°C | 62% Tested By Aska Huang
Summary
Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit | Margin
(Hz) (Hz) (Hz) (dBi) [ (dBm) | (dBm) | (dBm) | (dB)
2.4-2.4835GHz - - - - - - - - - -
BT-LE(1Mbps) Pass | 2.31G 2.39G AV | 2.338G | 2.00 | -58.23 | -56.23 | -41.20 | -15.03
BT-LE(2Mbps) Pass | 2.39G | 2.4835G | AV | 2.4835G | 2.00 | -49.53 | -47.53 | -41.20 | -6.33

DG = Directional Gain ; PX=Port X; Psum=P1
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Result
Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit | Margin
(Hz) (Hz) (Hz) (dBi)| (dBm) | (dBm) | (dBm) | (dB)
BT-LE(1Mbps) - - - - - - - - - -
2402MHz Pass 1G 2.31G AV | 2.14609G | 2.00 | -62.98 | -60.98 | -41.20 | -19.78
2402MHz Pass 2.31G 2.39G AV 2.338G | 2.00 | -58.23 | -56.23 | -41.20 | -15.03
2402MHz Pass 2.39G | 2.4835G | AV 2.39G 2.00 | -66.56 | -64.56 | -41.20 | -23.36
2402MHz Pass | 2.4835G 2.5G AV | 2.49812G | 2.00 | -67.55 | -65.55 | -41.20 | -24.35
2402MHz Pass 2.5G 3.1G AV | 2.65795G | 2.00 | -63.46 | -61.46 | -41.20 | -20.26
2402MHz Pass 1G 2.31G PK | 2.14691G | 2.00 | -56.62 | -54.62 | -21.20 | -33.42
2402MHz Pass 2.31G 2.39G PK | 2.33812G | 2.00 | -52.53 | -50.53 | -21.20 | -29.33
2402MHz Pass | 2.4835G 2.5G PK | 2.48968G | 2.00 | -56.02 | -54.02 | -21.20 | -32.82
2402MHz Pass 2.5G 3.1G PK 2.5945G | 2.00 | -57.41 | -55.41 | -21.20 | -34.21
2440MHz Pass 1G 2.31G AV | 2.24794G | 2.00 | -64.79 | -62.79 | -41.20 | -21.59
2440MHz Pass 2.31G 2.39G AV | 2.37608G | 2.00 | -58.64 | -56.64 | -41.20 | -15.44
2440MHz Pass 2.39G | 2.4835G | AV | 2.4835G | 2.00 | -67.85 | -65.85 | -41.20 | -24.65
2440MHz Pass | 2.4835G 2.5G AV | 2.48809G | 2.00 | -66.16 | -64.16 | -41.20 | -22.96
2440MHz Pass 2.5G 3.1G AV | 2.5039G | 2.00 |-58.79 | -56.79 | -41.20 | -15.59
2440MHz Pass 1G 2.31G PK | 2.12595G | 2.00 | -58.25 | -56.25 | -21.20 | -35.05
2440MHz Pass 2.31G 2.39G PK | 2.37612G | 2.00 | -52.57 | -50.57 | -21.20 | -29.37
2440MHz Pass | 2.4835G 2.5G PK | 2.48952G | 2.00 | -56.09 | -54.09 | -21.20 | -32.89
2440MHz Pass 2.5G 3.1G PK | 2.5042G | 2.00 | -54.17 | -52.17 | -21.20 | -30.97
2480MHz Pass 1G 2.31G AV 1.936G | 2.00 | -65.49 | -63.49 | -41.20 | -22.29
2480MHz Pass 2.31G 2.39G AV | 2.35208G | 2.00 | -62.86 | -60.86 | -41.20 | -19.66
2480MHz Pass 2.39G | 2.4835G | AV | 2.4835G | 2.00 | -60.38 | -58.38 | -41.20 | -17.18
2480MHz Pass | 2.4835G 2.5G AV | 2.4835G | 2.00 | -60.05 | -58.05 | -41.20 | -16.85
2480MHz Pass 2.5G 3.1G AV | 2.54395G | 2.00 | -60.72 | -58.72 | -41.20 | -17.52
2480MHz Pass 1G 2.31G PK | 1.69692G | 2.00 | -58.02 | -56.02 | -21.20 | -34.82
2480MHz Pass 2.31G 2.39G PK | 2.35196G | 2.00 | -55.76 | -53.76 | -21.20 | -32.56
2480MHz Pass | 2.4835G 2.5G PK | 2.48352G | 2.00 | -49.70 | -47.70 | -21.20 | -26.50
2480MHz Pass 2.5G 3.1G PK | 2.5441G | 2.00 | -55.95 | -53.95 | -21.20 | -32.75
BT-LE(2Mbps) - - - - - - - - - -
2402MHz Pass 1G 2.31G AV | 2.14609G | 2.00 | -63.91 | -61.91 | -41.20 | -20.71
2402MHz Pass 2.31G 2.39G AV 2.338G | 2.00 | -59.36 | -57.36 | -41.20 | -16.16
2402MHz Pass 2.39G | 2.4835G | AV 2.39G 2.00 | -63.34 | -61.34 | -41.20 | -20.14
2402MHz Pass | 2.4835G 2.5G AV | 2.49139G | 2.00 | -66.83 | -64.83 | -41.20 | -23.63
2402MHz Pass 2.5G 3.1G AV | 2.65795G | 2.00 | -64.20 | -62.20 | -41.20 | -21.00
2402MHz Pass 1G 2.31G PK | 2.14625G | 2.00 | -58.09 | -56.09 | -21.20 | -34.89
2402MHz Pass 2.31G 2.39G PK | 2.3892G | 2.00 | -51.04 | -49.04 | -21.20 | -27.84
2402MHz Pass | 2.4835G 2.5G PK | 2.49701G | 2.00 | -56.42 | -54.42 | -21.20 | -33.22
2402MHz Pass 2.5G 3.1G PK 2.53G 2.00 | -56.84 | -54.84 | -21.20 | -33.64
2440MHz Pass 1G 2.31G AV | 2.21601G | 2.00 | -65.53 | -63.53 | -41.20 | -22.33
2440MHz Pass 2.31G 2.39G AV | 2.37608G | 2.00 | -59.46 | -57.46 | -41.20 | -16.26
2440MHz Pass 2.39G | 2.4835G | AV | 2.4835G | 2.00 | -67.59 | -65.59 | -41.20 | -24.39
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Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit [ Margin
(Hz) (Hz) (Hz) (dBi) | (dBm) [ (dBm) | (dBm) | (dB)
2440MHz Pass | 2.4835G 25G AV | 2.49993G | 2.00 | -65.50 | -63.50 | -41.20 | -22.30
2440MHz Pass 2.5G 3.1G AV | 2.5039G | 2.00 | -59.78 | -57.78 | -41.20 | -16.58
2440MHz Pass 1G 2.31G PK | 2.22485G | 2.00 | -58.66 | -56.66 | -21.20 | -35.46
2440MHz Pass 2.31G 2.39G PK | 2.3756G | 2.00 |-53.06 | -51.06 | -21.20 | -29.86
2440MHz Pass | 2.4835G 25G PK [ 2.49967G | 2.00 | -56.07 | -54.07 | -21.20 | -32.87
2440MHz Pass 2.5G 3.1G PK | 2.5042G | 2.00 |-54.06 | -52.06 | -21.20 | -30.86
2480MHz Pass 1G 2.31G AV | 2.25596G | 2.00 | -66.31 | -64.31 | -41.20 | -23.11
2480MHz Pass 2.31G 2.39G AV | 2.35192G | 2.00 | -63.44 | -61.44 | -41.20 | -20.24
2480MHz Pass 2.39G | 2.4835G | AV | 2.4835G | 2.00 |-49.53 (-47.53 |-41.20| -6.33
2480MHz Pass | 2.4835G 2.5G AV | 2.48357G | 2.00 | -50.23 | -48.23 | -41.20 | -7.03
2480MHz Pass 2.5G 3.1G AV | 2.54365G | 2.00 | -61.42 | -59.42 | -41.20 | -18.22
2480MHz Pass 1G 2.31G PK [ 1.95696G | 2.00 | -57.99 [ -55.99 | -21.20 | -34.79
2480MHz Pass 2.31G 2.39G PK | 2.3518G | 2.00 |-55.46 | -53.46 | -21.20 | -32.26
2480MHz Pass | 2.4835G 2.5G PK | 2.48361G | 2.00 | -38.33 | -36.33 | -21.20 | -15.13
2480MHz Pass 2.5G 3.1G PK | 2.5435G | 2.00 [-55.02 | -53.02 | -21.20 | -31.82

DG = Directional Gain ; PX=Port X; Psum=P1
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BT-LE(1Mbps) CSE-DTS [PK]

2402MHz

[0 ) [ tmiex [~ |
10- ERP.PK [
0-| | Potl [~
10~ |

20- - _

-30-| 1
_10-|
-50- 1 i

60~ . k e IRPTe ¥ oo

70-|

B T T T S T N T T S S] oo oo Lo ! I T T N e S PR S Lo —Po
16 105G 116 1156 126 1256 13G 135G 14G 1456 15G 1556 1.6G 165G 176 175G 18G 1856 196 1956 26 205G 21G 2156 22G 225G 23G 2356 24G 245G 25G 2556 26G 2656 276 275G 28G 285G 29G 295G 3G 305G 316G Ef;:::i.px

F-Start(Hz) F-Stop(Hz) RBW(Hz)  Type FreqHz)  Psum(dBm) P1(dBm|
16 2316 M PK 214691G -56.62 -56.62
2316 2396 M PK 233126 -5253 5253
24835G 256 M PK 248968G -56.02 -56.02
256 316 M PK 250456 -57.41 -57.41
BT-LE(1Mbps) CSE-DTS [AV]
2402MHz
B Limit AV [~
S EIRP.AV
0-| Port1 B
o ( J
20~ |
30-
40-| — _ —_—
_s0-|
+
60- + |
: N e L SN 1.
_30-|
1G 105G 116G 115G 126G 125G 13G 135G 14G 145G 15G 155G 166G 165G 1.7G 175G 18G 185G 19G 195G 2G 205G 21G 215G 22G 225G 23G 235G 24G 245G 25G 255G 26G 265G 27G 275G 28G 285G 29G 295G 3G 205G 31G o . "p1, py
F-Start(Hz) F-Stop(Hz) RBW(HZ)  Type Freq(Hz)  Psum(dBm) P1(dBm
16 2316 M AV 214609G -62.98 -62.98
2316 2396 M AV 23386 -58.23 -58.23
2396 248356 M AV 2396 6656 6656
24835G 256G im AV 249812G -67.55 -67.55
256G 316 im AV 2657956 -6346 -6346
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BT-LE(1Mbps)
2440MHz

CSE-DTS [PK]

60

80—, ' ] ' ' ' ' '
16 1056 11G 1156 126 1256 13G 135G

[ Limitek [~ |
EIRP PK
Port1 L

F-Start(Hz)

2316
248356
256

F-Stop(Ha)

2396
256
316

RBW(Hz)

Type

Freq(Hz)
2125056
2376126
2489526
250426

Psum(dBrm)
-58.25
5257
-56.09
5417

P1(dBm
5825
5257
-56.09
5417

PX=Port X

146G 1456 156 1556 166 1656 17G 1756 18G 1856 196 1956 2G 205G 21G 2156 226 2256 23G 235G 24G 245G 256 255G 256G 2656 27G 2756 28G 285G 259G 2956 3G 3056 31G | pio "0 o

BT-LE(1Mbps)
2440MHz

CSE-DTS [AV]

£
10
o
10+
20
30
-3

_s0-|
“60-|

) [ Gmieav [~
EIRP.AV/
Pol [~

_80-|

PX=Port X

90, ' ' f ' ' ' ' ' i ' ' ' ' ' ' i ' ' ' ' ' ] f ' ' ' ' ' i ' ' ' ' ' ' i ' ' ' ' | ]
16 1056 116 1156 16 125G 136 1356 14G 145G 15G 1556 1566 165G 176 175G 186 1856 19G 195G 26 2.056 246 215G 22G 225G 23G 235G 24G 245G 25G 2556 26G 265G 27G 275G 286 2856 29G 2856 3G 3.056 316 | .. "0 o

F-Start(Hz)
16

2316
2396
248356
256

F-Stop(Hz)
2316
2396
248356
256

316

RBW(Hz)

Type
Av

Frea(Hz)
2247946
2376086
248356
2488096
250396

Psum(dBm)
6479
5864
6735
-66.16
5879

P1(dBm)
6479
5864
6785
-66.16
-58.79
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BT-LE(1Mbps) CSE-DTS [PK]

2480MHz

[= =
ERPPK [
Port1 W‘

o

B Lo Lo | IR o IS S TR (I P I T I S B SR B} S R T L o ] =
16 1056 11G 1156 126 1256 136G 135G 146G 145G 15G 1556 166 1656 176 175G 18G 185G 19G 195G 2G 205G 21G 215G 226 225G 23G 235G 24G 245G 25G 255G 26G 265G 27G 275G 286G 2856 29G 295G 3G 305G 31G ';f;:i';i pX

F-Start(Hz) | F-Stop(Hz) RBW(HZ) | Type Freq(Hz)  Psum(dBm) PL(dBmi
16 2316 M K 1696026 -58.02 5802
2316 2396 M PK 2351966 5576 556
248356 256G M K 2483526 4970 -49.70
256 216 M K 25416 5595 5595

BT-LE(1Mbps) CSE-DTS [AV]
2480MHz
[ [ tmitav [~ |
10- ERP.AV [
04 | Potl [~
-10-| )
20- 4
o
50-|
60- +
o 1 » A TS| O
80~

90~ ' ' ' ' ' ' | ' ' ' ' | ' ' | ' ' ' | | | ' ' ' | ' ' ' | | ' ' ' ' ' i ' ' ' ' | ' -

F-Start(Hz) | F-Stop(Hz) | RBW(Hz) | Type Freq(Hz) | Psum(dBm) P1(dBm
16 2316 M AV 19366 6549 6549
2316 2396 1M AV 2352086 -62.86 6285
2396 248356 1M AV 248356 -60.38 6028
248356 256 M AV 248356 -60.05 6005
256 316 M AV 2543956 -60.72 6072
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BT-LE(2Mbps)

2402MHz

20+

CSE-DTS [PK]

10~
0-
-10-
20

0-
40-
“50-|
604

ek

[tmiek [~ |
ERPPK [
| | Potl [~

e et R———

0-

B T T L T T I S T SR S] oo o ] ] R T PR B e B PR S ]
16 1056 11G 1156 126G 1256 13G 135G 14G 1456 15G 155G 16G 165G 176 175G 18G 185G 196 195G 2G 205G 21G 2156 22G 225G 23G 2356 24G 245G 25G 255G 26G 265G 27G 275G 28G 285G 29G 295G 3G 305G 31G

U

F-start(Hz) | F-Stop(Hz)

16 2316
2316 2396
248356 256
256 316

RBW(Hz)
M
M
M
M

Type
PK
PK
PK
PK

Freq(H)
2146256
238926
2497016
2536

Psum(dBm) P1(dBm

-58.09 -58.09
5104 5104
5642 -56.42
-56.84 -56.84

PX=Port X
J Psum=P1+..PX

BT-LE(2Mbps)

2402MHz

CSE-DTS [AV]

3

[ timicav [~ ]
ERPAV [
Potl [~/

‘:.,,Jf L..z_ hé

90 | ' i ' ' ' ' ' | ' ! | | ' ' ' | ' | 1 1 1 ' ' 1 I | ' | ' | | | ' I ' | I 1 ' ' '
1G 105G 11G 115G 126 125G 136G 135G 14G 145G 156G 155G 16G 1656 17G 175G 18G 185G 190G 195G 2G 2056 21G 215G 22G 225G 23G 235G 24G 245G 256G 255G 26G 265G 27G 275G 28G 285G 29G 295G 3G 3056 316G

F-Start(Hz) | F-Stop(Hz)

16 2316
2316 2396
2396 248356
248356 256G
256 316

RBW(Hz)
M
M
M
M
M

Type
AV
AV
AV
AV
AV

Freq(Hz)
2146096
23386
2396
2491396
2657956

Psum(dBm) P1(dBm

6391 6301
59.36 5936
6334 6234
66.93 6683
64.20 6420

PX=Port X
) Psum=pL+..PX
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BT-LE(2Mbps)
2440MHz

il

CSE-DTS [PK]

[ timicpx [~ )
ERPPK [
Port1 [~

F-Start(Hz)
16

2316
248356
2356

F-Stop(Hz)

RBW(Hz)
™M
™M
i)
iy

Type
K
PK
oK
K

Frea(Hz)
2224856
237566
2.49967G
250426

Psum(dBrm) P1(d8rm)

PX=Port X

L T U N U ST ST T S T S S I Y T S T S T S S S T SR T
16 1056 116 1156 176G 1256 136 135G 146 1456 156 155G 16G 165G 17G 175G 18G 1856 19G 1956 7G 205G 721G 215G 236 275G 736 235G 24G 2456 256 255G 26G 765G 27G 775G 248G 285G 729G 2956 3G 305G 316 | LAPoRX o

BT-LE(2Mbps)
2440MH:z

CSE-DTS [AV]

[ Gmicav [~ |
ERP.AV [/
| Potl [/

¢J“¢

80

90—, ' ' f ' ' ' ' ' f ' ' ' ' i | ' ' ' ' | ' ' ' ' |
16 1056 116 1156 126 1256 136 135G 14G 145G 156 155G 16G 165G 17G 1756 18G 1856 19G 1956 2G 205G 21G 215G 226 225G

F-Start(Hz)
16

2316
2396
248356
256

F-Stop(Hz)
2316
2396
248356
256

316

RBW(Hz)

Type

Freq(Hz)
2216016
237608G
248356
2.49993G
250396

Psum(dBrm) P1(d8m)

6553
-59.46
6759
6550
5978

6553
-59.46
6759
6550
5978

236 2356 24G 2456 256 2556 266 265G 276 2756 28G 2856 296 2956 3G 3056 316 | pronX
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BT-LE(2Mbps) CSE-
2480MHz

20+

10~
0-
-10-

20- = —

30-
40~

50| !
- & ; dbied? \sidis "

60~k 4 i i . Ao f

0-

B T T L T T I S T SR S] oo o ] ] R T PR B e B PR S ]
16 1056 11G 1156 126G 1256 13G 135G 14G 1456 15G 155G 16G 165G 176 175G 18G 185G 196 195G 2G 205G 21G 2156 22G 225G 23G 2356 24G 245G 25G 255G 26G 265G 27G 275G 28G 285G 29G 295G 3G 305G 31G

F-Start(Hz) | F-Stop(Hz) | RBW(HZ)  Type Freq(Hz)  Psum(dBm) P1(dBm

DTS [PK]

[tmiek [~ |
ERPPK [
Poitl [~/

PX=Port X
J Psum=P1+..PX

16
2316
248356
256

2316
2396
256
316

M
M
M
M

PK
PK
PK
PK

1956966
235186
2483616
254356

5799
5546
3833
-55.02

5199
5546
3833
-55.02

BT-LE(2Mbps)
2480MHz

CSE-DTS [AV]

[ timieav [~
ERPAV [~
Porl [~

90—, . ] f ' ' ' i ' | ' ' ' ' ' ' ' i ' ' ' . ] i ' ' ' ' ' f ' ' ' ' ' ' ' i i ' ' | ]
16 1056 116 1156 126 1256 13G 135G 14G 145G 15G 155G 166 165G 17G 175G 18G 185G 19G 195G 2G 205G 21G 215G 22G 2256 23G 235G 24G 245G 25G 255G 26G 265G 27G 275G 28G 285G 29G 295G 3G 205G 316G

F-Start(Hz)
16

2316
2396
2.4835G
256

F-Stop(Hz)
2316
2396
2.4835G
256

316

RBW(Hz)
M
M
M
M
M

Type

Freq(Hz)
2255966
2351926
2.4835G

2.48357G
2543656

Psumn(dBm)| P1(dBm
6631
6344
4953
5023
6142

6631
-63.44
4953
5023
6142

PX=Port X
) Psum=P1+..PX
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3.5.13 Transmitter Conducted Unwanted Emissions (3.1GHz ~ 25GHz)

Ambient Condition 24°C | 62% Tested By Aska Huang
Summary
Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit | Margin
(Hz) (Hz) (Hz) (dBi) | (dBm) | (dBm) | (dBm) | (dB)
2.4-2.4835GHz - - - - - - - - - -
BT-LE(1Mbps) Pass 4G 5G AV 4.804G | 2.00 | -51.35|-49.35 | -41.20 | -8.15
BT-LE(2Mbps) Pass 4G 5G AV | 4.80325G | 2.00 | -52.80 | -50.80 | -41.20 | -9.60

DG = Directional Gain ; PX=Port X; Psum=P1
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Result
Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit | Margin
(Hz) (Hz) (Hz) (dBi) | (dBm) | (dBm) | (dBm) [ (dB)
BT-LE(1Mbps) - - - - - - - - - -
2402MHz Pass 3.1G 4G AV | 3.35718G | 2.00 | -66.75 | -64.75 | -41.20 | -23.55
2402MHz Pass 4G 5G AV 4.804G 2.00 | -51.35 | -49.35 | -41.20 | -8.15
2402MHz Pass 5G 7G AV 5.4085G | 2.00 | -65.57 | -63.57 | -41.20 | -22.37
2402MHz Pass 7G 8G AV 7.3965G | 2.00 | -65.04 | -63.04 | -41.20 | -21.84
2402MHz Pass 8G 25G AV | 17.97953G | 2.00 | -60.06 | -58.06 | -41.20 | -16.86
2402MHz Pass 3.1G 4G PK | 3.68298G | 2.00 | -65.66 | -63.66 | -21.20 | -42.46
2402MHz Pass 4G 5G PK 4.8035G | 2.00 | -47.70 | -45.70 | -21.20 | -24.50
2402MHz Pass 5G 7G PK 5.356G 2.00 | -64.82 | -62.82 | -21.20 | -41.62
2402MHz Pass 7G 8G PK 7.507G 2.00 | -64.65 | -62.65 | -21.20 | -41.45
2402MHz Pass 8G 25G PK | 19.67369G | 2.00 | -59.81 | -57.81 | -21.20 | -36.61
2440MHz Pass 3.1G 4G AV | 3.35133G | 2.00 | -66.76 | -64.76 | -41.20 | -23.56
2440MHz Pass 4G 5G AV 4.88G 2.00 | -53.13 | -51.13 | -41.20 | -9.93
2440MHz Pass 5G 7G AV 5.3725G | 2.00 | -65.47 | -63.47 | -41.20 | -22.27
2440MHz Pass 7G 8G AV 7.319G 2.00 | -63.60 | -61.60 | -41.20 | -20.40
2440MHz Pass 8G 25G AV | 17.96731G | 2.00 | -59.88 | -57.88 | -41.20 | -16.68
2440MHz Pass 3.1G 4G PK | 3.35425G | 2.00 | -65.99 | -63.99 | -21.20 | -42.79
2440MHz Pass 4G 5G PK | 4.87975G | 2.00 |-49.46 | -47.46 | -21.20 | -26.26
2440MHz Pass 5G 7G PK 5.425G 2.00 | -64.91 | -62.91 | -21.20 | -41.71
2440MHz Pass 7G 8G PK 7.32G 2.00 | -60.10 | -58.10 | -21.20 | -36.90
2440MHz Pass 8G 25G PK | 20.09656G | 2.00 | -59.02 | -57.02 | -21.20 | -35.82
2480MHz Pass 3.1G 4G AV | 3.26065G | 2.00 | -66.29 | -64.29 | -41.20 | -23.09
2480MHz Pass 4G 5G AV | 4.95975G | 2.00 | -54.23 | -52.23 | -41.20 | -11.03
2480MHz Pass 5G 7G AV 5.167G 2.00 | -65.65 | -63.65 | -41.20 | -22.45
2480MHz Pass 7G 8G AV 7.4395G | 2.00 | -63.44 | -61.44 | -41.20 | -20.24
2480MHz Pass 8G 25G AV | 17.96359G | 2.00 | -59.65 | -57.65 | -41.20 | -16.45
2480MHz Pass 3.1G 4G PK | 3.55923G | 2.00 | -66.24 | -64.24 | -21.20 | -43.04
2480MHz Pass 4G 5G PK | 4.95975G | 2.00 | -50.46 | -48.46 | -21.20 | -27.26
2480MHz Pass 5G 7G PK 5.4445G | 2.00 | -65.40 | -63.40 | -21.20 | -42.20
2480MHz Pass 7G 8G PK 7.4395G | 2.00 | -59.81 | -57.81 | -21.20 | -36.61
2480MHz Pass 8G 25G PK | 17.96572G | 2.00 | -60.32 | -568.32 | -21.20 | -37.12
BT-LE(2Mbps) - - - - - - - - - -
2402MHz Pass 3.1G 4G AV | 3.35673G | 2.00 | -65.73 | -63.73 | -41.20 | -22.53
2402MHz Pass 4G 5G AV | 4.80325G | 2.00 | -52.80 | -50.80 | -41.20 | -9.60
2402MHz Pass 5G 7G AV 5.155G 2.00 | -64.78 | -62.78 | -41.20 | -21.58
2402MHz Pass 7G 8G AV 7.371G 2.00 | -64.58 | -62.58 | -41.20 | -21.38
2402MHz Pass 8G 25G AV | 17.96306G | 2.00 | -59.52 | -57.52 | -41.20 | -16.32
2402MHz Pass 3.1G 4G PK | 3.52885G | 2.00 | -65.72|-63.72 | -21.20 | -42.52
2402MHz Pass 4G 5G PK | 4.80425G | 2.00 | -47.87 | -45.87 | -21.20 | -24.67
2402MHz Pass 5G 7G PK 5.152G 2.00 | -65.35 [ -63.35 | -21.20 | -42.15
2402MHz Pass 7G 8G PK | 7.40125G | 2.00 | -64.42 | -62.42 | -21.20 | -41.22
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Mode Result | F-Start | F-Stop | Type Freq DG | Psum | EIRP | Limit | Margin
(Hz) (Hz) (Hz) (dBi) | (dBm) | (dBm) | (dBm) [ (dB)
2402MHz Pass 8G 25G PK | 20.39884G | 2.00 | -58.61 | -56.61 | -21.20 | -35.41
2440MHz Pass 3.1G 4G AV | 3.33378G | 2.00 | -65.89 | -63.89 | -41.20 | -22.69
2440MHz Pass 4G 5G AV 4.879G 2.00 | -54.85 | -52.85 | -41.20 | -11.65
2440MHz Pass 4G 5G AV | 4.87925G | 2.00 | -55.36 | -53.36 | -41.20 | -12.16
2440MHz Pass 5G 7G AV 5.1595G | 2.00 | -65.07 | -63.07 | -41.20 | -21.87
2440MHz Pass 7G 8G AV | 7.31875G | 2.00 | -63.74 | -61.74 | -41.20 | -20.54
2440MHz Pass 8G 25G AV | 17.97316G | 2.00 | -59.31 | -57.31 | -41.20 | -16.11
2440MHz Pass 3.1G 4G PK | 3.50973G | 2.00 | -65.78 | -63.78 | -21.20 | -42.58
2440MHz Pass 4G 5G PK | 4.87925G | 2.00 |-49.98 | -47.98 | -21.20 | -26.78
2440MHz Pass 4G 5G PK 4.881G 2.00 | -49.78 | -47.78 | -21.20 | -26.58
2440MHz Pass 5G 7G PK 5.222G 2.00 | -64.77 | -62.77 | -21.20 | -41.57
2440MHz Pass 7G 8G PK 7.3185G | 2.00 | -60.84 | -58.84 | -21.20 | -37.64
2440MHz Pass 8G 25G PK | 17.99494G | 2.00 | -59.59 | -57.59 | -21.20 | -36.39
2480MHz Pass 3.1G 4G AV | 3.54348G | 2.00 | -66.23 | -64.23 | -41.20 | -23.03
2480MHz Pass 4G 5G AV 4.959G 2.00 | -55.88 | -53.88 | -41.20 | -12.68
2480MHz Pass 4G 5G AV | 4.95925G | 2.00 | -55.96 | -53.96 | -41.20 | -12.76
2480MHz Pass 5G 7G AV 5.1105G 2.00 | -64.84 | -62.84 | -41.20 | -21.64
2480MHz Pass 7G 8G AV | 7.44125G | 2.00 | -63.45 | -61.45 | -41.20 | -20.25
2480MHz Pass 8G 25G AV | 18.00078G | 2.00 | -59.23 | -57.23 | -41.20 | -16.03
2480MHz Pass 3.1G 4G PK 3.5167G | 2.00 | -65.07 | -63.07 | -21.20 | -41.87
2480MHz Pass 4G 5G PK | 4.95925G | 2.00 | -51.06 | -49.06 | -21.20 | -27.86
2480MHz Pass 4G 5G PK | 4.96125G | 2.00 | -50.95 | -48.95 | -21.20 | -27.75
2480MHz Pass 5G 7G PK 5.3695G | 2.00 | -64.82 | -62.82 | -21.20 | -41.62
2480MHz Pass 7G 8G PK 7.4385G | 2.00 | -61.23 | -59.23 | -21.20 | -38.03
2480MHz Pass 8G 25G PK | 17.98325G | 2.00 | -58.91 | -56.91 | -21.20 | -35.71

DG = Directional Gain ; PX=Port X; Psum=P1
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n

BT-LE(1Mbps)
2402MHz

CSE-DTS [PK]

W

90, ' ' ' ' ' '
316356 4G 456 5G 55G 6G 635G

— [ timiex [~
ERPPK [
Pott [

76 756

PX=Port X

86 856 96 95G 106 10.56 11G 1156 126 125G 13G 1356 14G 1456 156 1556 166 165G 17G 175G 186 1856 196 1956 206 205G 21G 215G 22G 225G 23G 235G 246 2456 256 |p. % oo

F-Start(Hz) | F-Stop(Hz) | RBW(Hz) | Type Freq(Hz) | Psum(dBm) P1(dBm
316 4G ™M PK 3682986 -6566 6566
4G 56 M PK 480356 4770 4770
56 76 M PK 53566 6482 6482
76 86 M PK 7.507G 64565 6465
86 256 M PK 10673696 -59.81 -59.8L

BT-LE(1Mbps)

CSE-DTS [AV]

2402MHz

[ Y——— T - — [ Gmieav [~ |
45— ERP.AV [
N . Port [~
55
60

70-]

75|

o5 W“

80-, ' ' ' ' ' i ' '
316356 4G 456G 5G 556G 6G 656 7G 715G

PX=Port X

86 856 96 956 106 105G 116 1156 126 125G 136 135G 14G 145G 15G 1556 16G 165G 17G 175G 18G 185G 196 1956 20G 205G 21G 215G 226 225G 23G 235G 24G 245G 256 | .o 200 oo

FStart(Hz) | F-Stop(Hz) RBW(HZ)  Type
316 a W
45 56 M AV
56 76 M AV
76 £ M AV
8 56 M AV

Frea(Hz)
3357186
4804
540856
739656
17.979536

Psum(dBm)
6675
5135
6557
-65.04
-60.06

P1(dBm]
6675
5135
6557
6504
-60.06
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BT-LE(1Mbps)

CSE-DTS [PK]

2440MHz
- = —_ ] LimitPK [~/
-30-| EIRP.PK.
Portl [
0]
-50-| 1
+
60| t
S = y-_, il aaa s o
270- W W N el gl
a0
B0 r o a U u i n o L a0 pxeporX
316356 46 456 56 556 6G 635G JG 756G %6 856 9G 095G 106 1056 116 1156 126 1256 13G 1356 146 1456 156 1556 16G 165G 176 175G 156 1856 196 195G 206 205G 216 2156 226 2256 236 135G 246G 2456 256 | pio %5 oo
F-Start(Ha) | F-Stop(Hz) | REW(HD)  Type Freq(Hz) | Psum(dBm) PL(dBm
316 4G ™ PK 3354256 6590 6599
46 56 M oK 4879756 4946 4946
56 76 ™ PK 54256 641 6491
76 56 M PK 7326 6010 6010
86 26 M PK 20096566 5902 5902

BT-LE(1Mbps)

CSE-DTS [AV]

8-,
316356 4G 45G 56 556

66 656 76 756

2440MHz

[ = —_———— o — [ Gmieav [~ |
s pay [

Pert [~
o . [ J
i

. .

R, (oY e e

)

86 836 96 936 106 1056 116 1156 126 1256 136 1356 146 1456 156 1556 166 1656 176 1756 186 1856 196 1956 206 2056 21G 2156 226 2256 236 2356 246 2456 256 | b roX

316

F-Start(Hz) | F-Stop(Hz)

a6
Eg
76
86
256

RBW(Hz)

Type

Frea(z)
EESERS

17967316

Psum(dBrm) P1(d8rm|

66,10
5113
6547
6360
5088

66,40
5313
-65.47
6360
-50.88

) Peum—pLe_PX
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BT-LE(1Mbps)

CSE-DTS [PK]

2480MHz
B T — ] i — LimitPK [/
= EIRP.PK
Port1 e
<
50-| +
o0 +
. A NP e e e PPN -
" o g o, Lol o
E L i~
<o
F-Start(Hz) | F-Stop(Hz) RBW(HZ) | Type FreqHz)  Psum(dBm) P1(dBm
316 a6 ™ o asm6  esa st
4G 5G M PK 4959756 -50.46 -50.46
s 76 Y S sausG  esd0 s
76 8G M PK 743956 -50.81 -50.81
o 6 fiY S ees1c 03 s0m

BT-LE(1Mbps)

CSE-DTS [AV]

2480MHz
=15  —— — — [ 3 —] LimitAV [~
_as-| EIRP.AY
ol [~/
50~ ¢ J
+
s5-
+
60~
* i WA =
-65-| W
0-]
5+
316356 46 456 56 556 6G 656 7G 756 86 856 9G 95G 106 1056 116 1156 126 1256 136 1356 146 145G 156 1556 166 1656 176 1756 18G 185G 196 1956 20G 2056 21G 2156 226 2256 236 2356 24G 2456 256 | pio Ol oo
F-Start(Hz) F-Stop(Hz) | RBW(HZ)  Type Freq(Hz)  Psum(dBm) P1(dBm)
316 G M AV 3.26065G -66.29 -66.29
4G 56 M AV 4.95975G -54.23 -54.23
56 76 M AV 51676 -65.65 -65.65
76 8G M AV 743356 -63.44 -63.44
8G 256 M AV 1796359G  -59.65 -59.65
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BT-LE(2Mbps)

CSE-DTS [PK]

2402MHz
e — =i it Pk [
- P
Port1 v
<l
+
ol
]
+ P o L a
e oo
20 RSN, e Spmmpeeh
-~
316336 45 436 56 536 66 636 76 735G 8G 836 oG 936 106 1056 116 1156 136 1256 136 1356 146 1656 156 1556 166 1656 176 1756 146 1856 196 1956 206 W56 206 256 236 256 236 2356 26 256 26 | FNX
FStart(Hz)  F-Stop(Hz) RBW(Hz  Type Freq(Hz)  Psum(dBm) PL(dBrm|
a6 s 1 Y asmase 672 6572
i s 1 N sz s a7E
56 76 M PK 5152G -65.35 -65.35
7 a 1w o Ta01se s ehs2
o 256 i N Jomsis  sael  -sael
BT-LE(2ZMbps) CSE-DTS [AV]
2402MHz
f o-———————— ] —  — — 1f Limit AV [N 1
o oreay [T
Por1 [
- . J
o
A + W, iy i,
AR, Wwwwv o~
o
5
B S S e s s S ———— PX=Port X
Hosdo 45 sdc s6 sdo o5 sdo 75 730 85 sdc b

936 106 1056 116 115G 126 125G 136 135G 146 145G 136 155G 16G 165G 17G 17.5G 18G 185G 15G 195G 20G 2056 21G 2156 236 2256 236 235G 24G 245G 235G

FStart(Ha) | F-stop(He) | RBW(HZ | Type
316 4G M AV
4G 56 Y av
56 I M Av
76 8 M AV
8 256 M AV

FreqtHa
3356736
4802256
51556
13716
17963066

Pourn(dBin)

5280
oa.s8
6458
s952

P1(UBr

6573

5280
o478
-64.58
s952

| Psum=P1+..PX
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BT-LE(2Mbps)

2440MHz

CSE-DTS [PK]

20 = —— = = = — LimitPK [~
20-| EIRP.PK

Portl |~
_a0-|
-50-| t

60|

80~

+
UG wa—R g, o
70- L e

X

90 . . ' . ' . . ' . ' | ' . ' | . ' . ' . ' . ' . . . ' . ' . . . ' . ' . ' . ' . ' . '
31G356 4G 456 5G 556 6G 656 7G 756G 8G 856 9G 956 106 1056 11G 1156 126 125G 136 135G 146 145G 156 155G 16G 165G 17G 175G 18G 185G 196 195G 206 205G 21G 215G 226G 225G 236 235G 24G 2456 25G Efumipl~.l7>(

F-Start(H2)
216

46

46

56

76

ES

F-Stop(Hz)
46

56

56

76

ES

256

RBW(HZ)
M
M
M
M
M
M

Type
K
K
K
K
K
K

Freq(Hz)
3509736
4879256
48816
52226
731856
17994946

Psum(dBm)  P1(dBm

6578 6578
4098 1908
4978 4978
6477 6477
6084 6084
-50.50 5050

BT-LE(2Mbps)

CSE-DTS [AV]

2440MHz
=y — T o ey m— —— - T o e — LimitAV [~
a5 aRpAY [
bor1 [
=l J
-55-| *
5
= .
4 P -
'“’W L e
-~
a5
) B St Sy s S S s e Sy S S S S | S sy gy e e M| X - Pt X
ossc 46 a3c s6 536 66 636 76 736 85 836 o6 936 106 1056 146 156 136 1256 136 1356 146 1456 196 1556 166 1656 135 1756 186 1856 196 1956 206 256 216 2156 236 256 26 156 2ds s 26 |PPUEL
F-Start(Hz)  F-Stop(Hz) RBW(Hz) Type Freq(Hz) Psum(dBm}) P1(dBm]
316 46 M AV 3333786 -65.89 -65.89
i s b av GG siss  sass
ac s iy v asonsc s s
s 7 FiY v siose s 607
76 8G M AV 7318756 -63.74 -63.74
8G 25G M AV 1797316G  -58.31 -5931
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BT-LE(2Mbps)
2480MHz

CSE-DTS [PK]

— [ timierk [~

20

80 f ' l '
316356 4G 456G 5G 556

66 656

ERPPK [*
Potl [~

PX=Port X

76 756 8G 856G 96 956 10G 105G 11G 115G 126 125G 136 1356 14G 145G 156 155G 16G 165G 176 17.5G 18G 185G 19G 19.56 20G 205G 21G 215G 22G 22.56 236 2356 G 2456 256 | .. "or oy

F-Start(Hz) F-Stop(Hz) RBW(HZ) | Type Freq(Hz)  Psum(dBrm) P1(dBm|
316 4G M PK 351676 6507 -65.07
4G 56 M PK 4950256 5106 5106
46 56 M PK 4961256 -5095 5095
56 76 M PK 536956 6482 6482
76 8 M PK 743856 6123 6123
8 256 M PK 17983256 5891 5891

BT-LE(2Mbps)

CSE-DTS [AV]

2480MHz
-40 = — — —  —— — LimitAV [
s rpay [
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AR MWWWW e

0

5

B e e e s ot X

Hosto db 0¥ Th oo G od 4o fEo b Gio o DY Mo miw w mbo n pke mi ke w 10 M i T M N VAw M i Mo Ths Ao Ml ale Al e Zhw @b Zhe o ke Ao | e
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3.6 Emissions in non-restricted Frequency Bands

3.6.1 Emissions in non-restricted frequency bands limit

Peak power in any 100 kHz bandwidth outside of the authorized frequency band shall be attenuated by at
least 20 dB relative to the maximum in-band peak PSD level in 100 kHz.

3.6.2 Test Procedures

Reference level measurement

1. Set RBW=100kHz, VBW = 300kHz , Detector = Peak, Sweep time = Auto
2. Trace = max hold , Allow Trace to fully stabilize

3. Use the peak marker function to determine the maximum PSD level
Emission level measurement

1. Set RBW=100kHz, VBW = 300kHz , Detector = Peak, Sweep time = Auto
2. Trace = max hold , Allow Trace to fully stabilize

3. Scan Frequency range is up to 25GHz
4

Use the peak marker function to determine the maximum amplitude level

3.6.3 Test Setup

an | ==
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3.6.4 Test Result of Emissions

in non-restricted Frequency Bands

Ambient Condition 24°C [ 62%

Tested By

Aska Huang

Internal antenna, Lower power

BT-LE(125kbps)

2402MHz
=0 Portl [~
it b i ko . . .
. L oot adathiads RN RRTR AT FTPTITH) = L T e iy PRSP PR ]
o ¥ P '
46 56 6G 76 86 96 06 16 126 136 146 156 166 176 186 196 206 216 26 26 46 256
-30 RBW (Hz)
w© 100K
- VBW (Hz)
o 200k
Detector
60— — Peak
_70-|
80 ikl o ainaligcblbonid b b L ik DT RPN BTSNV SONYE T (PO VTP TEWN TRV T mu.m.m_m
0 s # kg — . . Wl :
00|
-100-, ' ' . ' | ' ' ' | ' . ' ' | | ' | I
23986246 24056 2416 24156 2426 24256 2436 24356 2446 24456 2456 24556 2.466 24656 2476 24756 2486 248556
Ref(Mz) | Ref(dBm) | Limit(dBm) Freq(H)  Level(dBm) Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) | Freq(Hz) | Level(dBm) Freq(Ha)  Level(dBm) Port
2402016 | -39.38 5038 2127466 | 7087 2300856 7719 248356 818 2485256 | 76.70 17499856 | -68.60 1
BT-LE(125kbps) CSENdB-DTS
2440MHz
Portl |~/
I ETT AT VR TNRINRPRORE o Y Y " ak
" Lt e L ol i n f L FRTRRRPTTTRIID FTRPTIN TIPTRRTY
L A e P = s
46 56 6G 76 26 9 106 16 126 136 16 156 16G 176 186 196 06 26 26 236 A6 256
-30 RBW (Hz)
" 100k
- VBW (Hz)
_s0-| 300k
Detector
60| — Peak
70+
80} L L hetistddaial, Utdbistha bt it 4 vk Lk Ly PRPE PRI DR TP WTIPNY Ll ™~ m
u ¥ o $ v iy o
90+
-100-, | I | ' ' ' | I | ' . ' . | ' ' . I
23986246 24056 2416 24156 2426 24256 2436 24356 2446 24456 2456 24556 2466 24656 2476 24756 2486 248556
Ref(H)  Ref(dBm) | Limit(dBm) Freq(Hz)  Level(dBm) FreqiHz)  Level(dBm) Freq(Hz)  LevelidBm) Freq(Hz)  Level(dBm) FreqiHz)  Level(dBm) Port
2430996 3874 5874 2156176 7257 2300516 | 1723 248356 | -80.04 2485336 76.80 16627426 | 6882 1
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BT-LE(125kbps) CSENdB-DTS
2480MHz

Portl [/
PR, it . PRI, L Ve i
TR, b " L b e b L el A s ol ity il " l‘\g
TIRPTATIRprpCy XY o e L Mt i e il
4G 56 66 76 86 9G 106 16 126 136 146 156 166 176 186 196 206 n6 26 56 46 56
-30- RBW (Hz)
w 100k
- VBW (Hz)
= 300k
Detector
_60-] — Peak
-70-
_80-] ("o b bl L " Lol M " Akl ™
80 - i Ga y g
00|
00—, \ . : . \ ' : ! . . ' , . ' . . I
23986246 24056 2416 24156 2426 24256 2436 24356 2446 24456 2456 24556 2466 24656 24716 24756 2486 248556
Ref(Mz)  Ref(dBm) | Limit(dBm) Freq(Hz)  Level(dBm) FreqHz)  Level(dBm) Freq(Hz) | Level[dBm) Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) | Port
2479996 -36.29 -58.29 2127756 -7270 239889G 7747 248356 | 8155 2485156 -7687 16351626 -68.38 1

BT-LE(500kbps) CSENdB-DTS

2402MHz
30+ Portl [~
10—
_s0-|
60~ - - - — - — — — —
70 P PO - N )
R RY W el bt e R L LA 4 b s
. o iy gl o it e e
-50-|
-100- f . . . ! , . \ . ' . . . ' . . . ' ' , . .
20M 16 56 6G 76 86 96 106 116 126 126 146 156 166 176 186 196 206 16 26 236 246 256
e RBW {Hz)
» 100K
: VBW (Hz)
=) 300K
Detector

70-
80| L L " " L TR YTET AU NM\ " " IM
=i
-100-; | ' | ' ' ' | ' | ' | ' ' | | ' | I
23986246 24056 2416 24156 2426 24256 2436 24356 2436 24456 2456 24556 2466 24656 2476 24756 2486 248556
Ref(Hz) | Ref(dBm) | Limit(dBm) Freq(Hz) | Level(dBm) | FreqiH) | Level{dBm) | FreqH) | Level(dBm) | FreqiHz) | Level{dBm) | Freq(Hz] | Level(dBm) Port
2401736 -3831 5891 2155876 7547 2399976 7710 248356 8044 2485166 7641 16756886 G887 1
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BT-LE(500kbps)

CSENdB-DTS

2440MHz
Portl [/
T W P L T o PP
TP e " e oy : WA o
" ¥ Mg i e bt o
16 56 66 76 86 96 106 16 126 136 146 156 166 176 186 186 206 206 226 236 246 256
0= REW (Hz)
w0 100k
< VBW (H2)
_50-| 300k
Detector
60 -| — Peak
70-
e, Ll Ll AT PIRINTY . Ly . [P TRRR T AT I O N P PRTY L u*
& o y oty ozt A
90-
-100-; 1 1 | Il I I} i I} ' 1 1 i | i I Il I I
2.398G24G 24056 241G 24156 242G 24256 2436 24356 244G 24456 2456 2.455G 246G 2.465G 2476 24756 248G 248556
Ref(Hz) Ref(dBrm) | Limit(cBm) | Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) Freq(Hz) | Level[dBm) Freq(Hz)  Level(@Bm) FreqHz) | Level(dBrm) Port
2.43974G -38.62 -58.62 2156766 -72.03 2399226 -77.54 248356 -78.96 2.48446G -76.52 1642766 -69.16 1
BT-LE(500kbps) CSENdB-DTS
2480MHz
Portl [~
+ " PRPTRTEE o — |
I PO RN PR IPTIRRPIE o s Wbttt
4G 56 6 76 86 96 106 16 126 136 146 156 166 176 186 196 206 26 236 26 246 256
0 REWY (H2)
- 100k
- VBW (Hz)
_s0-] 300k
Detector
-60-| Peak
70
. L y , " T e kil N AT RO O T TR AR W RN ealiniki R
0 . b i b 4
<o
-100-, ' ' | ' | ' | ' ' | | ' | | | ' | m
2398G24G 2405G 241G 2.415G 242G 2425G 243G 24356 244G 2.445G 245G 2455G 246G 2465G 247G 2475G 248G 2.48556G
Ref(Hz) Ref(dBm) Limit(dBm) | Freq(Hz) Level(dBm) | Freq(Hz) Level(dBm) Freq(Hz) Level(dBm) Freq(Hz) Level(dBm) Freq(Hz) Level(dBm) Port
2479996 | -38.29 -58.20 2156176 | 7251 2308716 | 7687 246 991 2484196 7674 15054226 -69.42 1
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BT-LE(1Mbps) CSENdB-DTS
2402MHz
porl [~/
| P T " N [T DAY ARPTRPA P m‘.wmj;hm_‘- e " . T ———
) Ly LT f " ” = iy Ulishuld o i
‘IIG S‘G B‘G 7‘5 BIG Q‘G ldG 1]‘ G IZIG ]3‘5 14‘6 IS‘G ll‘;G ]7‘5 léﬁ IQ‘G 2!)‘6 2‘1'5 Zéﬁ Z%G 24‘6 ZSIE
Z0- RBW (Hz)
o 100k
_40-| VBW (Hz)
= 300k
Detector
60~ — Peak
0-|
80~ L bbbk il IR Lo " w..me..“..Lu " A L L .m
W ¥ L g e y ¥
0~
-100-} ] ' o ] ' Il I I} o ] [l i o i o Il [l I
2398G24G 2405G 241G 2415G 2426 24256 243G 24356 244G 2445G 245G 2455G 246G 2465G 247G 24756 248G 2.4855G
Ref(Hz) Ref(dBm) Limit(dBm) | Freq(Hz) Level(dBm) = Freq(Hz) Level(dBm) = Freq(Hz) Level(dBm) | Freq(Hz) Level(dBm) | Freq(Hz) Level(dBm) Port
2401996 -38.96 -58.96 215617G -72.81 2.39849G -71.58 248356 -81.01 24843G -76.62 16.34036G  -68.60 1
BT-LE(1Mbps) CSENdB-DTS
2440MHz
=15 Portl [~
_10-]
_s0-]
70| . RR N (I WY TRATISr NIE ¥ | ~ _—
Ly b b | P e NP TR TR W o R
it Ly v WP y L b L
0]
00|
-100- ' ' ' il ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' ' '
30M 4G 5G 6G 76 8G 929G 106 16 126 136 146 156 16G 176 18G 196 206 pate 226 236 24G 256
30+ RBW (Hz)
% 100k
- VBW (Hz)
50| 300k
Detecter
-60-] — Peak
=70~
_80-] L PR " " Lo it Ll m Gl g wu | TR RS R ORI LM
-00-]
-100-, ] ' I Il [ Il ' Il ' i [l Il [l Il [ ] [l I
23986246 24056 2416 24156 2426 24256 2436 24356 2846 24456 2456 24556 2466 24656 2476 24756 2486 248556
Ref(Hz) Ref(dBm) | Limit(dBm) Freq(Hz) | Level(dBm) Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) Port
2420016 | 2879 5879 2155876 | 7143 2308316 | -77.86 248356 -80.80 2435086 7691 16365696 68.88 1
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BT-LE(1Mbps)
2480MHz

CSENdB-DTS

30

40

30M 6 86 96 106 16 126 136 146 156 166 176 186 196

[ pont 7))

bl m.u"'hmm o
. by g bl bt A ulm.hkrmmu
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[P YR OF WVTRPIN
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80| b i A A A
y Y f " Akl j

90|

-00- | | ' | ' | ' ' I | I |
23986246 24056 2416 24156 2426 24256 2436 24356 244G 24456 2456 24556 2466

Ref(Hz)
2486

Ref(dBm)
823

Limit(dBm) | Freq(Hz)
-58.23 2155876

Level(dBm) | Freq(Hz)
7230 2399786

Level(dBm) Freq(Hz)
7635 248356

Level(dBm)  Freq(Hz)
8059 2434446

Level(dBm)  Freq(Hz)
647 17.25226

Level(dBm)  Port
6873 1

24656

2476 24756 2486 248556,

BT-LE(2Mbps)

CSENdB-DTS

2402MHz

30- Portl [~
_10-|

_50-|

60~ = == — — —_— _— ——

0-|

[[RSTAVONRY P AT WA IR 1 P ogwe?
Y wdhi -

80~

-0~

-100- . ' . , . ' . . . ' . . ] ' . | ' . . .

20M 6G 6 86 96 06 16 126 136 146G 156 166 176 18 196 206 216 26 226 246 256
S0 RBW (Hz)
100k
= VBW (H2)
_50-| 300k
Detector

60~ Peak
0-|

-80-] bbbl bl il i PRI AP lum‘m_ P TR T T m Jthmu.mM

L " ¥ Py sy " AR , ¥

-0-|

-100-, \ . . . | ' | : | , \ . , i | ' , ! .
23966 246 24056 2416 24156 2426 24256 2436 24356 2446 24456 2456 24556 2466 24656 2476 24756 2486 248756

Ref(Hz)  Ref(dBm) | Limit(dBm) Freq(Hz) | Level(dBm) Freq(Hz)  LeveldBm) FreqHz) | Level(dBm) Freq(Hz)  Level(dBm) Freg(Hz)  Level(dBm) Port

2401986 -3889 -58.89 2156156 | 7399 2399996 -69.05 246 022 2484236 7711 16458566 6913 1
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BT-LE(2Mbps) CSENdB-DTS
2440MHz

[(Por )

A A
e e L e e L v b Py RRWRTEPRT W TR PR
e i X
6G 76 8G 96 106 16 126 136 146 156 16G 176 186 196 206 216 226 236 246G 256
30 RBW (Hz)
" 100k
: VBW (Hz)
= 300k
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_60-] Peak
70
80} h‘dun el L bl TP RRPIN Y SRR L RTINS TR bbbl .-MIMJHN.L.. e b m\
AN Ny ol W A ¥ ; "
_00-]
-100-, ' ' . ' . ' . ' | ' . ' il ' ' ' ' ' '
23066 246 24056 2416 24156 2426 24256 2436 24356 2446 24456 2456 24556 2466 24656 2476 24756 2486 248756
Ref(Hz) | Ref(dBm) | Limit(dBm) Freq(Hz) | Level(dBm) Freq(Hz) | Level(dBm) Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) Freq(Hz)  Level(dBm) Port
244G 38565 58565 215156 | 7288 239826 | 1620 248356 8129 2484086 7689 16613356 -67.94 1
BT-LE(2Mbps) CSENdB-DTS
2480MHz
r— [ Penr [~ ]
a0~
_50-|
-60-| - - —_ S S S— — Smm— -
70~ v s v
” A s b pe— T RPN il it
Lk kg o A W
_s0-
g0~
20M G 56 6G 76 &G 96 06 16 126 136 146G 156 166 176 186 196 206 216 226 236 246 256
—— 1 rew ¢y
100k
0~ VBW (Hz)
_s0-| 300k
Detector
60~ Peak
70~
80-| " " " T s e ks s IPITPRTE AN T ekl L Lo g
v h Lo o o "
0~
-100-; | I ' ' ' ' ' ' | | | ' | ' i ' i ' .
23966 246 24056 2416 24156 2426 24356 2456 24356 244G 2456 2456 24556 2456 24656 2476 24756 2486 248756
Ref(Hz)  Ref(dBm) | LimitiBrm) Freq(Hz) | Level(dBrm) Freq(Hz) | Level(dBm) Freqitz) | Level(dBm) | Freq(H) | Level(dBm) Freq(is)  LevelidBrm)  Port
2486 817 5817 2156446 | 7394 2396016 77.20 248356 8015 2483096 -76.65 16360066 -68.96 1
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Internal antenna, high power

BT-LE(125kbps)
2402MHz

CSENdB-DTS

1[Ceerz A7)

2

Ref(Hz) Ref(dBm) | Limit(dBm) Freq(Hz)
2440016 253 -17.47 1.64083G

Level(dBm) | Freq(Hz)
4821 2398516

Level(dBm) | Freq(Hz)
-47.23 246

Level(dBm) Freq(Hz)

-50.78 2484386

Level(dBm) | Freq(Hz)

-4574 16343176

Level(dBm) Port
-48.85 1
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Ref(z) | Ref(dBm) | Limit(dBm) | Freq(ta) | Levelbm) Freqz)  Level(@ém) Freq(Hz)  Level(dBm) Freq(tzl  Level@dm) Freq(e)  LevelldBm) Por
2401996 | 284 1716 2308306 4809 2309956 4630 24G 495 2484616 4675 17415436 4873 1
BT-LE(125kbps) CSENdB-DTS
2440MHz
[ = 1[ Pen [~ ]
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BT-LE(125kbps)
2480MHz

CSENdB-DTS
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Ref(Hs)  Ref(dBm) | Limit(dBm) Freq(Hz) | LevelldBm)  FreqiHz) | Level(dBm) | FreqHz) | Level(dBm) FreqiHz)  Level(dBm)  FreqHz  Level(dBm) Port
2479996 275 1725 2123026 4825 2399396 4133 248356 4999 2484216 4606 16799096 -48.90 1
BT-LE(500kbps) CSENdB-DTS
2402MHz
20~ Portl [~/
10-| .
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-20-| - - = = = S S _—
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_60-| o
70
80, T I ' ' [l ] [ [ I Il Il I} ] I} } I} I} ] ] ] ' I} Il
M 16 26 36 46 56 66 76 86 96 106 116 126 136 146 156 166 176 186 196 206 216 226 236 246 256
20- REW (Hz)
10- 100k
o VBW (Ha)
300k
10
Detector
=H Pesk
30-| { J
a0
e i N L P A Loen bk " \ iy
60
70
-80-, i Il I ' ' Il ' Il ' i [l Il [} ] [ Il ' I
23986246 24056 2416 24156 2426 24256 2436 24356 244G 24456 2456 24556 2466, 24656 2476 24756 2486 248556
Ref(Hz) | Ref(dBm) | Limit@Bm) FreqHz) | Level(dBm) Frea(Hz  LevelldBm)  Frea(Hz)  LeveldBm) FreqiHz  Level(dBm) Freq(Hz) | Level(dBml Port
2401736 295 1705 1932696 4747 230096 4545 246 4969 2484566 4717 15048506 | 47.81 1
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BT-LE(500kbps) CSENdB-DTS
2440MHz
& portl [/
Y. A S R PR T N
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Ref(Hz) | Ref(dBm) | Limit(dBrm) Freq(Mz)  Level{dBm) Freq(Hz) | Level(dBm) Freq(Hz) | Level(@Bm)  Freq(Hz) | Level(dBm)  Freq(Hz) | Level{dBm) Port
2430746 | 288 1712 2185186 -47.83 2399186 -4753 248356 -5L11 248524G | -1689 16317856 -48.60 1
BT-LE(500kbps) CSENdB-DTS
2480MHz
20 Portl [~/
e " oAbt bl o, " . b
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Ref(H)  Ref(@Bm) | Limit(dBm) FreqHz)  Level(dBm) Freq(Hz) | LeveldBm) FreqiHn) | Level(dBm) Freq(Hz) | LeveldBm) | Freq(Ha)  Level(dBm) Port
2479746 274 17.26 1985086 -47.03 2390696 -4732 248356 | 5100 248356 4664 16725026 4862 1
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BT-LE(1Mbps) CSENdB-DTS
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Portl [/
A e e
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Ref(Hz)  Ref(dBm) | LimitdBm) Freq(Hz) | LeveldBm) Freq(Hz)  Level(dBm) FreqiHz)  Level(dBm) | Freq(Hz)  Level(dBm) Freq(Hz)  LevelidBm) Port
2401986 282 1718 2058196 | -4843 2200976 -4678 248356 5171 248126 -47.20 16360066 -48.62 1
BT-LE(1Mbps) CSENdB-DTS
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Portl [
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Ref(Hz)  Ref(dBm) | Limit(dBm) Freq(Hz) | Level(dBm) Freqa)  LevelldBm) | Freq(Hz) | Level(dBm) FreqHz)  Level(dBm) | FreqHi)  Level(dBm) Port
2446 279 a7z 2176896 4785 2399756 4812 248356 5067 2484736 4157 16396656 -49.78 1

Report No.: FR112703AE Page : 130 of 133
Report Version: Rev. 01



Infernational

Certification

Corp.

BT-LE(1Mbps)
2480MHz
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2401986 283 717 214616 4820 230086 2874 246 3166 2485496 4644 16731556 48.54 1
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248G 27 1729 2308166 | -47.09 2396436 -46.56 248356 | -49.33 2483616 -44.45 23598476 | -4897 1
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4 Test laboratory information

Established in 2012, ICC provides foremost EMC & RF Testing and advisory consultation services by our
skilled engineers and technicians. Our services employ a wide variety of advanced edge test equipment and
one of the widest certification extents in the business.

International Certification Corp (EMC and Wireless Communication Laboratory), it is our definitive objective is
to institute long term, trust-based associations with our clients. The expectation we set up with our clients is
based on outstanding service, practical expertise and devotion to a certified value structure. Our passion is to
grant our clients with best EMC / RF services by oriented knowledgeable and accommodating staff.

Our Test sites are located at Linkou District and Kwei Shan District. Location map can be found on our
website http://www.icertifi.com.tw.

Linkou Kwei Shan Kwei Shan Site Il

Tel: 886-2-2601-1640 Tel: 886-3-271-8666 Tel: 886-3-271-8640

No. 30-2, Ding Fwu Tsuen, Lin No. 3-1, Lane 6, Wen San 3rd St., No. 14-1, Lane 19, Wen San 3rd
Kou District, New Taipei City, Kwei Shan District, Tao Yuan City  St., Kwei Shan District, Tao Yuan
Taiwan, R.O.C. 333, Taiwan, R.O.C. City 333, Taiwan, R.O.C.

If you have any suggestion, please feel free to contact us as below information.
Tel: 886-3-271-8666

Fax: 886-3-318-0155
Email: ICC_Service@icertifi.com.tw

=END=—=
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